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FEED-OFF-THE-ARM MACHINE FOR FLAT SEAMING

MODELS & DEVICES
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FD-62G-12HS FD-62G-15MS
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How to use this Parts List

The illustrations on this Parts List are drawn on the basis of FD-62G-01 MR,
The items from No.1 to No.11 contain the standerd model.

The following items included No.12 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X Outside
diameter X Width.

Explanation of Marks (marked at the Side of Part No.)
[ ] means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
% When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3020293) which you require so that we can deliver the correct Parts to you.
Y% When the Part No.is “0068011" , please place an order for the part by showing “0068011"
or “68011" .
% When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.



Installation Ty hAX7 1)L

SL-C BHMEAHRE—FITRYOIVFE—H

(MFS+SL—C1-+MLS) Table Installation, Motor mounted on bottom of table(Clatch Motor).

SU-C-R HBMEAHETE—SLEECTOSYFE—Y)

(SU-C1+ Motor and Table) |Table Installation, Motor mounted on top of table(Clatch Motor).

SU-S BHREEHEE—2LFELH—KRE—2)
(SU-S1+S-582) Table Installation, Motor mounted on top of table(Servo Motor).
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MISCELLANEOUS COVERS(1)
- -

FIX—EF%(1)

1

RefNo Parts No. Description m & Amt. Req
1 3021523 Crank Chamber Cover VoV IENN— 1
2 3020444 Crank Chamber Cover Gasket VA 278-- N ACANE D 1
3 004445 Screw(11/64-40 X 11) Exy 5
4 004192 Screw(M12-1.75 x 9) TSURY 2
5 0032421 O-ring(P10) ouyvy 2
6 0068011 Oil Sight Top Window d A INFERRE 2
7 004352 Screw(9/64-40 X 11.3) Exy 10
8 3021524 Top Cover(Middle) tAHR—(F) 1
9 009853 Screw(11/64-40 X 6.5) xRy 2

10 000340 Nut Fvhk 2
11 004358 Screw(2/64-40 X 5.6) kxy 4
12 0068013 Top Cover(Middle) Spring EAHIR—(FR)/% 1
13 000322 Nut vk 2
14 0068014 Top Cover(Middle) Hinge EAR—~H ey 1
15 004184 Screw(9/64-40 X 6) xRy 7
16 3021525 Top Cover(Front) EANR—ED 1
17 004196 Plug Screw(M12-1.75 X 7) TSTRY 1
18 3020445 Top Cover(Front) Gasket EANR—EN/I Yy F> 1
19 009104 Screw(5/16-24 x 32) xRy 3
20 000472 Washer Ty 3
21 2049401 Serial Number Plate BEIL— 1
22 000726 Rivet 1= X8R 2
23 3020448 Machine Frame End Cover Gasket IV RANR=RyFY 1
24 3021526 Machine Frame End Cover IV RAN— 1
25 3020442 Looper Lever Shaft Cover Gasket W—IRLIN—Bh A=y F > 1
26 3020441 Looper Lever Shaft Cover JL—IRLIN—Eh 73 /8— 1
27 009142 Screw(9/64-40 X 7.1) kxy 13
28 0032421 O-ring(P10) ovuvy 1
29 005076 Drain Hole Screw(3/8-24 x 8) HRFRY 1
30 190036 Plug Screw(M14-1 X 4) TOTRY 2
31 004175 Screw(1/4-28 x 32.5) Exy 2
32 000474 Washer Tyviy 3
33 0068307 Crank Chamber Cover Qil Shield TS ERRT 1
34 0093059 Oil Seal Plug B ARE 1
35 3020434 [0068004] Sewing Head Oil Defender V= TNy REHIR 1
36 0068003 Sewing Head Key V—A 2T~y RF— 2
37 007621 Screw(9/64-40 X 8.5) hxy 2
38 004174 Screw(1/4-28 x 20) Exy 1
39 000479 Pin F—IREY 1
40 3021530 Knife Driving Connection Oil Guard ~ EXXOvw RAZT 1

Ref. No. 41 to 59

See the following page.
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MISCELLANEOUS COVERS(1)
C

ANR—BEFKR(1)

1

RefNo Parts No. Description m % Amt. Req
41 0068323 Knife Driving Connection Felt EXZXOv 7 x)bb 1
42 3020457 ThreadCarrierandHook DrivingRod OilGuard -+ U7 - 7wy o0y KRRy 1
43 001175 ‘Screw(9/64-40 X 8) WExy 2
44 000187 Seal Ny FY 2
45 000335 Nut PAVAN 2
46 3020455 Sewing Head Cover(Left) VA TNy RiER/I— 1
47 390207 ‘FD-62G" Emblem FD-62GTv 7L A 1
48 5544886 Seal Plug = 1
49 0093864 Seal Plug Eted 1
50 0068308 Oil Guide Wire AAWACRTAV 1
51 0068196 Frame Chip Guard Washer FyTA—RKRoviy 1
52 0068191 Frame Chip Guard FyTH—FR 1
53 0068193 Frame Chip Guard Spring FyvTH—RNRxR 1
54 004188 Screw(Mb-0.8 X 87) = : 1
55 3020447 Sewing Head Cover Gasket VA TNy RANR=RyEY ]
56 3020446 Sewing Head Cover(Front) V—a TNy REjA/N— 1
57 3020464 Needle Thrad Take-up Guard HrigyH—NR 1
58 110013 Screw(M4-0.7 x 8) Yy 2
59 390206 Brand Name Sticker(95mm) R 1
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- MISCELLANEOUS COVERS(2)
-

AN—BFK(2)

2

RefNo Parts No. Description m A Amt. Req
1 3020392 Sewing Cylinder yyvy 1
2 0068006 Sewing Cylinder Gasket YRy FY 1
3 0068007 SewingCylinder AlignmentEccentricPin ~ SffiT+t> Y 1
4 000478 Knock Pin AR A % 1
5 004194 Plug Screw(3/8-24 x 5.4) T2 IRIA) 1
6 3020450 Sewing Cylinder Cover(Front) Gasket ') > Rih/N—/Cy ¥ 1
7 3021529 Sewing Cylinder Cover(Front) VY FEIHIN— 1
8 004312 Screw(1/8-44 X 7.9) hxy 4
9 0068032 Sewing Cylinder Oil Gauge VY ETAANT T 1

10 110136 Plug Screw(M22-15 X 5.7) TS5TRIE) 1
11 300061 Gasket Ky Fy 1
12 3020440 Sewing Cylinder Cover(l_eft) Gasket U Y F#EH/N—/\yF 1
13 3021531 Sewing Cylinder Cover(Left) DY TEHIN— 1
14 007621 Screw(9/64-40 x 8.5) xRy 6
15 2129420 Model Plate(Green) BUCHR () 1
16 0068024 Sewing Cylinder Cover(Upper) DY F EHIN— 1
17 3020449 Cylinder Cover(Upper) Gasket LEANR=IRyF 1
18 004134 Screw(1/8-44 X 6.5) ExRY 8
19 0068027 Dust Defender(Upper) % BRRT (L) 1
20 004141 Screw(3/32-56 x 2.1) xRy 1
21 0068094 Dust Defender(Lower) #* ) BRERT(T) 1
22 000480 Pin RIERA LY 2
23 0068227 Looper Cover Spring Support AES: N 1
24 007650 Screw(11/64-40 X 5) jI2=S7 1
25 0068226 Looper Cover Spring I ETAV A VAC A S 1
2 00120 Screw({9/64-40 x 4.5) Ry 1
27 0068225 Looper Cover A VACS 1
28 000486 Pin EryEy 1
29 004190 Screw(9/64-40 x 15.8) Exy 1
30 3021060 Chain-off Cutting Knife FrAYAVEY 1
31 3021061 Chain-off Cutting Knife Guard FrAYAYIH—R 1
32 180025 Screw(M4-0.7 X 4.5) xRy 1
33 007627 Screw(M4-0.7 X 6) IExXRY 1
34 0068265 Looper Thread Guide Wire HARTAV(T) 1
35 007405 Screw(9/64-40 x 10.3) xRy 1
36 3020453 Feed Drive Shaft Cover Gasket EYLN—EHNR—/Ny T 2
37 3020452 Feed Drive Shaft Cover EY L /K—8hH/— 2
38 009142 Screw(9/64-40 x 7.1) Exy. 6

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(1) B 2 OB IIEREA (7 — VRS, WHERESD)ZBRLE (LI v,
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MISCELLANEOUS THREAD EYELETS
-

L BEREIREN

3

RefNo Parts No. Description m Amt. Req
1 0068356 Thread Guide Plate REARR 1
2 004440 Screw(11/64-40 x 8.3) xRy 12
3 0068359 Thread Eyelet Bushing RENRET Y2 4
4 0068358 Thread Eyelet RERKRE 4
5 0093538 Thread Pipe B/ T 2
6 0093528 Thread Pipe Stay YA i 2
7 000532 Washer Tyiy 2
8 004358 Screw(9/64-40 x 56) Exy 2
9 0068357 Thread Guide Plate Support HENRE TE 2

10 001601 Screw(11/64-40 X 7) xRy 2
11 3020034 Thread Tension Support REFE 1
12 3020035 Thread Tension Support Bracket HRBFEIZT vk 2
13 004552 Screw(7/32-32 x 95) kxry 4
14

15 0068235 Tension Release Shaft Spring SIEA /R 1
16 0068234 Tension Release Shaft FAE A B 1
17 000485 Nut +v bk 6
18 0068273 Tension Spring Bushing FRAFFy @Y LEX 6
19 0068244 Looper Thread Tension Spring J—ICRATFINER 1
20 0068243 Top Cover Thread Tension Spring B U REEF/AR 1
21 0068245 Needle Thread Tension Spring REAF/INR 4
22 0068413 Tension Release Pin Bushing REAEY T YV 7
23 0031111 Thread Tension Disc HRFEFM 12
24 0068411 Thread Tension Disc Eyelet RFBFERE 3
25 004206 Tension Post HEATIE 6
2 0068412 Tension Release Pin HREAEY 7
27 0068355 SP Device, C. Set SPZEE () 1
28 0068350 Oil Cup Lid SPYVUE 1
29 001107 Hinge Pin EvIEy 2
30 0068353 SP Felt SP7z/Lk 4
31 0068403 SP Felt Stay SP7 LT 1
32 310086 Oil Wick(Woollen Yarn)(200mm) SHS(ER) 1
33 0068349 SP Container SPy>y 1
34 0068351 SP Container Support SP ¥ v 7Btk 1
35 007619 Screw(9/64-40 X 6.3) xRy 2
36 . 0068259 Thread Take-up Eyelet Holder Y RFEFHLRERNLY 1
37 - 0068260 Thread Take-up Eyelet BiU RAFHLKRE 1
38 004180 Screw(1/8-44 X 4.8) Exy 1
39 0068258 Looper Thread Take-up Guide W—ICRAFHLREA 1
40 001222 Screw(1/8-44 X 4.8) Exy 4

Ref. No. 41 to 67

See the following page.
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MISCELLANEOUS THREAD EYELETS
]

REE R

Ref.No Parts No. Description m A Amt. Req
41 0068256 Looper Thread Take-up Eyelet(Front) JL—/CREBFHLKE(ED) 1
42 0068257 Looper Thread Take-up Eyelet(Rear) JL—/CREBFH LKEER) 1
43 004245 Screw(11/128-56 x 3.2) IERY 4
44 0068255 Eyelet Supporting Plate N LRERAHR 1
45 0068262 Looper Thread Guard W—IRKH—R 1
46 0032339 Top Cover Thread Pipe # RE/RA 1
47 0068261 Looper Thread Guide Wire(Upper) HARTAv(E) 1
48 0068269 Needle Thread Strike-off PinHolder Bracket #+4#= 7 RILTIAE 1
49 0068270 Needle Thread Strike-off Pin HARZT 4
50 004197 Screw(1/8-44 x 2) IRy 4
51 0068324 Needle Thread Strike-off Pin Holder  $r#Z o RIS 1
52 004187 Screw(3/32-56 X 6.2) xRy 2
53 0068242 Needle Thread Guide Wire HREAARTIY 1
54 0068267 Head Cover Thread Eyelet Ay RAN—RE 1
55 009730 Screw(1/8-44 x 5.3) Ry 1
56 0068246 Needle Thread Eyelet Holder 7L —LitRERILY 1
57 007311 Screw(11/64-40 X 12.6) Ry : 1
58 0068249 Needle Thread Eyelet 7L —LtRE 4
59 0068250 Stitch Unlocking Mounting Bracket — #HRE/NR T3 v b 1
60 004191 Screw(11/128-56 x 2.5) xRy 1
61 004134 Screw(1/8-44 X 6.5) kExy 1
62 0068251 Stitch Unlocking Spring FAR S EUANS 1
63 0068252 Stitch Unlocking Spring Holder FE S A SIS 1
64 004321 Screw(1/8-44 X 6.4) IExy 1
65 003312 Screw(1/8-44 x 3.4) IExy 1
66 001186 Screw(1/8-44 x 8) Exy 1
67 005431 Screw(1/8-44 x 4.4) xR 2
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MISCELLANEOUS BUSHINGS
L

JwvyaB%

4

RefNo Parts No. Description m A Amt. Req
1 3020411 Adapter, C. Set 7575 (#) 1
2 3020400 Adapter TETE 1
3 160003 Screw(M5-0.8 x 5) Exy 2
4 3500054 Ball Bearing R=ILRFY T 1
5 3020435 Bushing Housing Tyvvanoyvvy 1
6 004202 Screw(3/16-32 X 11.5) xRy 3
7 0068047 Bushing Housing Gasket TYTaNoIvTRyEFY 1
8 3020417 Oil Seal FALIT—=)I 4
9 0068048 Crankshaft Bushing(Front) IS0 % T NIy a @) 1

10 3020401 Main Shaft Bushing(Rear) XA T NT v a(fE) 1
11 0068050 Main Shaft Bushing(Front) ALY 7 NIy a (@D 1
12 310087 Oil Wick{Woollen Yarn)(320mm) SR (ER) 2
13 000463 Oil Wick(Laced Wire} SHB(E—I) 1
14 3020402 Knife Driving Lever Bushing(Rear) EXZL =T v a(#8) 1
15 3020403 Knife Driving Lever Bushing(Front) EXRLIR—=T v ¥ a(HD) 1
16 0068139 PresserFootLifter StopPlungerBushing A by 773> 3Jv 7y va 1
17 0068230 Looper Driving Lever Shaft Bushing  JL—/XL/X—E7v > 2 1
18 000390 Oil Wick(¢ 9 x 25mm) S 1
19 0068035 Seal Plug Bt 1
20 310017 Oil Wick(No.2 -300mm) S 1
21 004440 Screw(11/64-40 x 8.3) xRy 1
22 3020097 Vinyl Tube EZ—JL1 7 1
23 0068131 Presser Bar Bushing BIEJvya 1
24 3020014 Needle Bar Bushing(Upper) Lid HETvya(b)E 1
25 000509 Gasket VAGV R S 1
26 3020013 Needie Bar Bushing(Upper) HETva(k) 1
27 3020404 Needle Bar Bushing(Lower) gHETY 2 a(T) 1
28 3020416 Oil Seal A=) 1
29 0068214 Looper Rocker Shaft Bushing(Front)  JL—/S&7 v ¥ 2 (8) 1
30 3020405 Looper Rocker Shaft Bushing(Rear) JL—/SET v ¥ 2 () 1
31 3020418 Oil Seal A= 2
32 3020406 Feed Bar Eccentric Pin Bushing rUBRIFEYEYTvyya 1
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CRANKSHAFT & NEEDLE BAR DRIVING MECHANISM >+ 7 hRUSHE#E D
-

Ref.No Parts No. Description m 4 Amt. Req
1 0068039 Main Shaft XA v T b 1
2 0068033 O-ring(P12.5) ouyy 1
3 0068253 LLooper Thread Take-up W—IRRERFH L 1
4 0068254 Top Cover Thread Take-up #i U RIFBFH L 1
5 008047 Screw(7/32-32 x 3.6) Exy 4
6 003410 Positioning Screw(1/8-44 x 4) fIERARY 2
7 0068043 Collar(12.7 x 254 x 8mm) no— 2
8 003434 Screw(11/64-40 X 6) LRy 4
9 0068493 Main Shaft Coupling, C. Set XAV T RNAYTIUVTH#) 1
10 300049 Washer TyvIy 3
11 004177 Screw(11/64-40 X 17) Ry 3
12 003649 Screw(1/4-28 X 85) RARY 2
13 003646 Screw(1/4-28 X 6.35) ERY 4
14 0068276 Pump Driving Gear Ry T 7 1
15 004186 Screw(1/8-44 X 7.7) Exy 3
16 0068038 Crankshaft VIV v Tk 1
17 0068146 Needle Bearing Z—RIRFZIT 1
18 0068145 ThreadCarrierandHook DrivingRod(Right) v+ U7 - 7wy 20w R(RK) 1
19 0068147 Needle Bearing Retaining Plate N7V > TREFR 1
20 007619 Screw(9/64-40 x 3) jI=8) 2
21 3020087 Pulley 7= 1
22 004123 Screw(1/4-28 x 10) Txy 2
23 0068060 Needle Bar Lever Connecting Rod fEOY R 1
24 005070 Screw{3/16-32 X 14) Ry 2
25 0034406 Needle Bearing Z—=RIRFUVT 1
26 0068059 Needle Ber Lever Connecting Rod Pin ##EQ Y RE> 1
27 000203 Oil Wick(4 x 5 x 50mm) b Py 1
28 001170 Screw(9/64-40 X 12) xRy 2
29 3020431 Needle Bar Lever sl X— 1
30 160009 Screw(M5-0.8 x b) xRy 2
31 3160038 Retaining Ring AbhwIUy 1
32 3020433 Thrust Ring AZANIVT 1
33 0090321 Needle Bar Connecting Link sHEU> Y 1
34 0090320 Needle Bar Connecting Link Pin HEYVIEY 2
35 000278 Oil Wick(2.5 x 25 X 18mm) SHE 2
36 004313 Screw(1/8-44 x b) Ry 2
37 0068057 Needle Bar Connecting Bracket ey 1
38 004185 Screw(9/64-40 X 7.2) xRy 4
39 3020422 Needle Bar gHE 1
40 0068053 Needle Clamp(5.2) g1k X 1
417 === Needle(system:UY118GAS) # 4
42 @ == Retainer(system:36211) UFa7 1
43 004170 Screw(3/32-56 x 2.5) xy 5
44 0068490 Stitch Plate ik 1
45-1 0068491 Stitch Plate Tongue AR 1
45-2 3028003 StitchPlate Tongue(forwoollythread)(Extra) #HR/TU(> — U %2 A) (FE M) 1
46 004182 Screw(3/32-56 x 2.5) Exy 1
47 3020429 Needle Bar Lever, C. Set #HEEL /N—EH) 1
48 3020432 Collar(12.7 x 22 x 8) h>— 1
49 003659 Screw(M5-0.8 X 5) Exy 2
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PRESSER FOOT MECHANISM
e

HIKE

6

Ref.No Parts No. Description m A Amt. Req
1 004167 Adjusting Screw(M12-1 X 19.15) FERY 1
2 100030 Lock Nut OyvoF+whk 1
3 0068132 Presser Spring IR 1
4 3020024 Presser Bar Connecting Bracket HIEES 1
5 004437 Screw(11/64-40 X 10} R 1
6 3020021 Presser Foot Adjusting Screw RIsv@REEsxry 1
7 000039 Pin (] 1
8 3020023 Connecting Bracket Cushion HIgiaxoviay 1
9 3020020 Presser Bar Guide HIEAR 1

10 100049 Lock Nut OvoF+wvb 1
11 3020022 Adjusting Nut REEF v b 1
12 160024 Screw(M6-1 x 8) Exy 1
13 0068130 Presser Bar HIe 1
14 3027092 Presser Foot, C. Set3 I ($3) 1
15 3027090 Presser Foot BT 1
16 009853 Screw(11/64-40 X 6.5) =3 1
17 0068127 Carrier/Hook Driving Segment FYUF - TvoEITXVEN 1
18 0068128 Carrier/Hook Driving Lever Link FyUF - TyoLNR=Ury 2
19 0068129 Link Pin ooy 4
20 004172 Screw(3/32-56 X 34) xR 4
21 0068126 Thread Hook Driving Lever BRIV I LN~ 1
22 0068124 Top Cover Thread Hook HURZvY 1
23 004353 Screw(9/64-40 x 7) xRy 1
24 0068125 Top Cover Thread Carrier Driving Lever U RFrUFLIN— 1
25 0068123 Top Cover Thread Carrier B RFrUTF 1
26 004180 Screw(1/8-44 x 4.8) jl=37 1
27 0068346 Presser Foot Attach Piece(Right) B4 RFiR(A) 1
28 0068347 Presser Foot Attach Piece{Left) HIAA RIR(E) 1
29 004154 Screw(3/32-56 X 1.5) Exy 4
30 0068121 Lower Knife TXAX 1
31 3027123 Lower Knife Clamp TAROZVT 1
32 001227 Screw(1/8-44 x 3.8) IRy 1
33 0068117 Yielding Section Spring JNRT /R 1
34 3027120 Yielding Section IMET 1
35 004180 Screw(1/8-44 X 4.8) ERY 1
36 0068118 Presser Foot Spring Plate(A)(Left) HITHR/CR(ANE) 1
37 0068119 Presser Foot Spring Plate(A)(Right) WLR/SR(ANE) 1
38 004173 Screw(3/32-56 x 2.4) Ry 2
39 0068120 Spring Plate Holder HIR/INRAILSY 1
40 0068187 Chip Guard FyIH—R 1

Ref. No. 41 to 63

See the following page.
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PRESSER FOOT MECHANISM

R ITHE

6

RefNo Parts No. Description m A Amt. Req
41 3027087 Chip Guard Spring Fv TH—RIx 1
42 004166 Screw(1/8-44 x 3.2) kY 1
43 0068135 Presser Foot Guide(Right) HIHA R(A) 1
44 004176 Screw(M5-0.8 X 12) Exy 1
45 0068136 Presser Foot Guide(Left) BT A R(E) 1
46 005650 Screw(M5-0.8 X 14) Ry 2
47 0068157 Presser Foot Spring Plate(B)(Left) IR/ B)E) 1
48 0068158 Presser Foot Spring Plate(B)(Right) HIR/NRB)AH) 1
49 0068164 Lifter Lever Supplementary Plate BIHBT L /N—FEENR 1
50 004216 Screw(3/16-32 x 4) xRy 5
51 0068162 Presser Bar Lifter Lever(Large) BT LI—(K) 1
52 005553 Screw(7/32-32 X 12) xRy 1
53 0068141 Stop Plunger Segment Pin TIAYNEY 1
54 160009 Screw(M5-0.8 X b) Lt 1
55 0068140 Stop Plunger Segment ANy FTooIvEd AV 1
56 000363 Nut Fwhk 1
57 0068138 Presser Foot Lifter Stop Plunger ANV T TSIy 1
58 0068142 Presser Foot Lifter Lever Link(Long) #TiH5 UV (R) 1
59 004358 Screw(9/64-40 X 5.6) =87 2
60 0068154 Presser Foot Lifter Lever Link(Short) fRIHs U >4 (4E) 1
61 0068163 Presser Bar Lifter Lever(Small) THBSL/IK—UN) 1
62 003670 Screw(7/32-32 X 6.3) xRy 1
63 0068144 Presser Bar Lifter Lever Emat 1
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UPPER KNIFE, CARRIER AND HOOK DRIVING MECHANISM

FXARUE U7 - Ty otal [

RefNo Parts No. Description m Amt. Req
1 0068968 Carrier/Hook Driving Rod(Left), C. Set ¥+ U7 - 7y o/ 0Ov R(E)HE) 1
2 0068148 Carrier Hook Driving Rod(Left) FrUr - TwvoOy RE) 1
3 0068174 Rod Ball{Left) O RER(E) 1
4 001174 Screw(9/64-40 X 10.3) IExy 2
5 000471 Nut Fvhk 1
6 000347 Nut Fv b 2
7 0068150 Carrier Hook Sleeve Lever AY—=TLIN— 1
8 007609 Screw(9/64-40 x 9) Exry 1
9 3020425 Needle Thread Take-up HARIED KB 1

10 110003 Screw(M3.5-0.6 X 6) ERY 1
11 110004 Screw(M3.5-06 X 8) =87 2
12 3020426 Bracket HRRYE 1
13 3020430 Knife Driving Lever EARL IR~ 1
14 0068176 Steady Washer L IEX 1
15 3020061 Knife Driving Connection(Right), C. Set L XX Qv R (&) ({A) 1
16 3020048 Knife Driving Connection(Right) EAZROvY RE) 1
17 3020047 Knife Driving Connection Ball(Right) E£XXDOw REK(A) 1
18 120053 Screw(M3.5-0.6 X 14) xRy 4
19 000356 Nut(Left-handed Screw) Fv MERY) 1
20 0068175 Knife Driving Connecting Rod EXZXOv REREE 1
21 000355 Nut Fvhk 1
22 3020062 Knife Driving Connection(left), C. Set EXX0Ow K(&)(#H) 1
23 3020049 Knife Driving Connection(Left) EAZOv R(E) 1
24 3020050 Rod Ball{Left) avw RER(E) 1
25 3020407 Knife Holder Bracket, C. Set EXZRVT TS0y N(ER) 1
2 3020410 Thread CarrierandHook Sleeve Bushing v U7 - 7y 72ZRU~77vy¥a 1
27 3020409 Bushing Ring Tyyavy 1
28 3020436 Carrier/Hook Driving Sleeve FYUF - TJvIRY—-T 1
29 310113 Oil Wick S 1
30 3020414 Qil Seal A= 1
31 3020415 Oil Seal FALN—= 1
32 3020002 Knife Holder Guide Collar, C. Set EXZFRNET A R A7 —(18) 1
33 0068348 Knife Holder Shank Support EXRRNT v I 8 1
34 0068181 Knife Holder Spring EXRMRILT IR 1
35 0068182 Knife Holder Guide Collar EXRRNTHA R Z— 1
36 004185 Screw(9/64-40 X 7.2) IERY 1
37 0068180 Knife Holder Shank EAXRKILT D 1
38 001175 Screw(9/64-40 x 8) =87 2
39 004181 Screw(3/32-56 x 3.6) xRy 1
40 0068185 Knife Support EAXZBR— 1
41 004179 Screw(3/32-56 x 1.2) bRy 1
42 0068184 Upper Knife EXZ 1
43 0068183 Knife Holder EAZRILY 1
44 004171 Screw(3/32-56 x 13) xR 2
45 003635 Screw(1/4-40 X 6) ERY 1
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LOOPER DRIVING MECHANISM
o

I— I\
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Ref.No Parts No. Description m “ Amt. Req
1 0068197 Looper Driving Crank Pin W—=ROSvoEY 1
2 004165 Screw(9/64-40 X 16.3) IERY 1
3 000477 Roll Pin for Main Shaft vy 1
4 3020040 Looper Lever Driving Rod, C. Set W—RLNR—0Ov R{8) 1
5 3020042 Looper Lever Driving Rod Ball JL—RL/S—Ow RER 1
6 120053 Screw(M35-0.6 X 14) IExy 2
7 3020041 Looper Lever Driving Rod JL—ARL =0y R 1
8 000586 Washer Ty 1
9 000356 Nut(Left-handed Screw) Fv MNEXRY) 2
10 0068202 Retaining Ring AbwZUvy 2
11 0068205 Looper Lever Driving Rod Pin =KL R—-0Oy REY 1
12 001222 Screw(1/8-44 x 4.8) IExy 1
13 0068207 Collar(8.1 X 14 X 64mm) Nho— 2
14 009604  [001457] Screw(11/64-40 X 55)[11/64-40 X 33] LxY 2
15 0068204 Looper Lever Shaft JL—IXL I —Hh 1
16
17 004164 Screw(7/32-32 x 20) 1287 1
18 0068203 Looper Lever =KL /X— 1
19 3020060 Looper Driving Connection Rod, C. Set JL—/%0O v R (fA) 1
20 3020051 Looper Driving Connection(Upper) JL—/R0Ow R(k) 1
21 120053 Screw(M3.5-0.6 X 14) IRy 4
22 3020047 Looper Driving Connection Ball(Upper) JL—/X8 v RER(E) 1
23 000470 Nut Fwvhk 1
24 0068175 Looper Driving Connecting Rod =8Oy RERE 1
25 000355 Nut Fv bk 1
26 3020052 Looper Driving Connection(Lower) Jb—Ovy R(TF) 1
27 3020053 Looper Driving Connection Ball(Lower) JL—/fA v RER(T) 1
28 000306 Nut +vhk 1
29 0068069 Steady Fork IRL IEX 1
30 110004 Screw(M3.5-0.6 x 8) XY 1
31 0068213 Looper Rocker Shaft JU—J X8 1
32 0068222 LLooper Rocker Shaft Sleeve J—IE R Y —7 1
33 000548 Washer Ty2y 1
34 004352 Screw(9/64-40 x 11.3) IExY 1
35 0068223 Looper Rocker Shaft Sleeve Guide W—IERY—THL R 1
36 003473 Screw(3/16-32 x 7.9) R 1
37 0068224 Collar(9.53 x 16 X 8mm) ho— 1
38 005550 Screw(11/64-40 x 13.5) IExRY 1
39 0068216 Looper Holder L—IE 1
40 005040 Screw(11/64-40 x 85) ERY 1
41 000489 Packing A 1
42 004169 Adjusting Screw(9/64-40 x 8.2) REIRY 1
43 0068217 Looper JL—IX 1
44 210007 Screw(1/4-24 x 20) rxy 1
45 0068218 Needle Guard(Froni) #3524 (') 1
46 004284 Screw(29/256-48 x 3.2) IERY 2
47 004181 Screw(3/32-56 x 3.6) IExRY 1
48 3020063 LooperDriving Connection(Upper),C.Set  JL—/{0Ow K (L) (#H) 1
49 3020064 LooperDriving Connection(Lower),C.Set  JLb—/S0w R(F) () 1
50 3020043 Spacer AR—1 1
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FEED DRIVING MECHANISM
-

=

9

RefNo Parts No. Description m A Amt. Req
1 3020056 Feed Lift Eccentric, C. Set ®EYUETOy R(HE) 1
2 3020028 Feed Lift Connection(Upper) EYETOAY R(E) 2
3 004441 Screw(11/64-40 X 16) R 4
4 3020029 Feed Lift Eccentric Ball EY ETFERIEEY 1
5 003638 Screw(11/64-40 X 4) Exy 4
6 000356 Nut(Lift-handed Screw) Fv MNERY) 2
7 0068066 Feed Lift Eccentric Connecting Rod  # VU +FTOw REREE 1
8 000355 Nut vk 2
9 3020052 Feed Lift Connection(Lower) EYETOY R(T) 1

10 120053 Screw(M3.5-06 X 14) xRy 4
11 3020045 Feed Lift Connection Ball U ETOY RER 1
12 0068069 Steady Fork RLUIEX 1
13 110004 Screw(M3.5-0.6 X 8) xRy 1
14 310084 Oil Wick(Woollen Yarn){70mm) SHSEER) 2
15 000755 Pin ¥y 2
16 3020058 Feed Drive Eccentric, C. Set EYR#ERO Y R #E) 1
17 3020033 Feed Drive Eccentric Ball EUFRRTFEY 1
18 3020112 Feed Drive Eccentric Connecting Rod # JRi#& 0w RE##E 1
19 3020049 Feed Drive Connection(Lower) EURIEOY R(T) 1
20 3020046 Feed Drive Connection Ball EURIERDO Y RER 1
21 0068076 Steady Washer KL IEX 1
22 000474 Washer Ty 1
23 000306 Nut Fwv bk 1
24 0068079 O-ring(P9) ouyy 1
25 0068345 Feed Drive Shaft ®Y L~ 1
2 0068077 Feed Drive/Looper Avoid Lever EYLAR— 1
27 0068080 Feed Drive Shaft Bushing BYLN—8Tv>a 1
28 005047 Screw(3/16-32 x 9.5) Exy 1
29 004203 Screw(3/16-32 x 9.5) 1287 1
30 0068219 Looper Avoid Connecting Rod, C. Set JL—/SEi¢0 v K{#H) 1
31 004162 Screw(7/32-32 X 15) xRy 2
32 0068221 Looper Avoid Connecting Rod Bushing/L—/Sgi#&0Ov RTwv ¥ a 2
33 0068199 Needle Bearing N7V >4 (G B-65) 2
34 0068220 Looper Avoid Connecting Rod JL—REiEOY R 1
35 0068228 Looper Avoid Adjusting Nut HES v b 1
36 3020027 Feed Lift Connection(Upper), C. Set  #*#U ETHAw K(E)(F) 1
37 3020057 Feed Lift Connection(Lower), C. Set %Y ETF0Ovw R(T)(R) 1
38 3020032 Feed Drive Eccentric(Upper), C. Set X UgifE0Ow K (L) (#R) 1
39 3020059 Feed Drive Eccentric(Lower), C. Set V() 1

EUaRO Y B(T)(#
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FEED DRIVING CONTROL MECHANISM
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RefNo Parts No. Description m A Amt. Req
1 0068106 Feed Bar, C. Set ®EY &) 1
2 0068092 Main Feed Bar ®BxUS 1
3 0068091 Differential Feed Bar BIxUAE 1
4 0068093 Feed Bar Plate ¥ BFEEMR 2
5 005004 Screw(11/64-40 x 185) xRy 4
6 009508 Screw(11/64-40 x 7.5) rExry 1
7 0068095 Differential Feed Dog(P=1.8mm) Bl 1
8 0068096 Main Feed Dog(P=1.8mm) BEY 1
9 004440 Screw(11/64-40 x 8.3) ERY 2

10 0068097 Needle Guard(Rear) #H2o(18) 1

11 240009 Screw(1/8-44 % 4.8) Ry 1

12 3020423 Feed Bar Eccentric Pin EUAEIFEVEY 1

13 003434 Screw(11/64-40 X 6) kxy 1

14 3020424 O-ring(P8) oUxvy 1

15

16 0068090 Feed Bar Slide Block Ak 1

17 0068083 Feed Rocker Link Bushing ruOvAhV>y o Tyva 3
18 004178 Screw(7/32-32 X 11.5) XY 2
19 0068088 Main Feed Bar Driving Link BEYUY 1

20 0068084 Feed Rocker Link Pin wUOvAYYIEY 2
21 0068086 Differential Feed Bar Driving Link gIxEY Y > 1

22 004163 Screw(7/32-32 x 5) I8 1

23 0068085 Feed Rocker ®wUuOvh 1

24 0068087 Differential Feed Bar Driving Link Slider  Bf#Y YUY I X544 1

25 004161 Screw(7/32-32 X 12) R 1

26 0068099 Differential Feed Adjusting Link BIXRVREESLAR=V > 1

27 004160 Screw(11/64-40 x 10.6) xRy 1

28 0068098 Differential Feed Adjusting Lever B SRETL /X 1

29 0068079 O-ring(P9) ouyy 1

30 0068078 Feed Rocker Shaft = Oy A 1

31 003473 Screw(3/16-32 X 7.9) xRy 2
32 0068080 Feed Rocker Shaft Bushing XUOyvh#Tva 1
33 0068082 Feed Rocker Link wEUOvAUVY 1
34 004551 Screw(7/32-32 X 13) Ry 1
35 0068107 Feed Adjusting Nut KUBRES Y ~ 1
36 0068101 DifferentialFeedAdjustingLever(Middle) &X' FEIHFL /X— 1
37 0020472 O-ring(P6) ouyy 1
38 3020451 Differential Feed Adjusting Dial Gasket gl Y &S 1 7L/ £ 1
39 0068103 Differential Feed Adjusting Dial AX Y SREY 1 VI 1
40 007621 Screw(9/64-40 x 85) ERY 4
41 000475 Spacer(Fiber) AR=Y(T7AN) 1
42 000487 Wave Washer EETY v 1
43 0068105 Differential Feed Operating Lever HIEX U SREIS L /XN — 1
44 004168 Screw(M3-0.5 X 2.8) IExy 2
45 000488 Nut Fv 2
46 007616 Screw(1/8-44 x 4.2) kxy 1
47 004138 Screw(1/8-44 x b) kxy 1
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LUBRICATING MECHANISM
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Ref.No Parts No. Description m B - Amt. Req
1 0068303 Crank Chamber Oil Gauge Unit VIV OBEAAINT -V (HE) 1
2 0068304 Oil Height Indicator MBS 1
3 3020090 Oil Reciver(Rear) FANET 2T () 1
4 310111 Qil Wick{No.3-280mm) SHS 1
5 0068079 O-ring(P9) oy 1
6 0068483 Pump, C. Set RN 7(#E2) 1
7 0068290 Pump Housing Cover(Rear) Unit MY TINDITHN—=E)FE) 1
8 007605 Screw(8/64-40 X 9.5) =7 6
9 0068294 In-take Filter wAZ 1 ILE 1

10 0068482 Pump, C. Set R 7 (#8) 1
11 0068480 Pump Housing R TNOIVT 1
12 0068281 Pump Gear Shaft(Short) RV TEF I+ 7 NE) 2
13 0068280 Pump Gear Shaft(Long) R T7ETF v 7 MNE) 1
14 0068481 Oil Pump Gear MU FEF 4
15 0068277 Pump Driven Gear R THegh+7 1
16 007650 Screw(11/64-40 X 5) xRy 2
17 0020472 O-ring(P6) ouyvy ]
18 000474 Washer AR 1
19 004249 Screw(9/64-40 x 3) xy 2
20 009150 Screw(11/64-40 X 11) xRy 2
21 0068282 Pump Housing Cover(Front) Unit R FIINTITHNR—ENEE) 1
22 004198 Screw(M10-1.5 X 6) kxy 1
23 0068298 Thread Take-up Oil Defender Unit HRETFH LBEHEIR 1
24 004353 Screw(9/64-40 X 7) xRy 2
25 000550 Seal Ny Fv 1
26 000532 Washer A 1
27 0068287 Oil Reciver(Front) A5 2T () 1
28 310085 Oil Wick(Woollen Yarn)(90mm) SHS(ER) 3
29 0068344 Rubber Bushing Th7w>a 1
30 0068343 Oil Filter Screen Rubber Seal R IRERE/y F 1
31 0068342 Oil Filter Screen T IRIEH 1
32 3020443 Oil Reservoir Gasket bR A 1
33 3020454 Oil Reservoir HES 1
34 005650 Screw(M5-0.8 X 14) xRy 6
35 0032421 O-ring(P10) ovvy 1
36 005076 Drain Hole Screw(3/8-24 X 8) HRFRY 1
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RefNo  Parts No. Description m 4 Amt. Req
1 3027127 Presser Foot, C. Set3 T (4 3) 1
2 3027090 Presser Foot #Hx 1
3 009853 Screw(11/64-40 X 6.5) Exy 1
4 0068127 . Carrier/Hook Driving Segment FrUFP - TvoBTAVE 1
5 0068128 Carrier/Hook Driving Lever Link FeUF¥ - TvoLNR=U>vy 2
6 0068129 Link Pin Yyoy 4
7 004172 Screw(3/32-56 x 34) kxy 4
8 0068126 Thread Hook Driving Lever BRIy LIN— 1
9 0068124 Top Cover Thread Hook URT VY 1

10 004185 Screw(9/64-40 X 7.2) xRy 1
11 0068125 TopCoverThread Carrier DrivingLever  #iU&F+ U7 L/I— 1
12 0068123 Top Cover Thread Carrier EURFYUT 1
13 004180 Screw(1/8-44 X 4.8) kxry 1
14 0068346 Presser Foot Attach Piece(Right) HIAA RREA) 1
15 3027079 Presser Foot Attach Piece(Left) BIH RiR(E) 1
16 004154 Screw(3/32-56 X 1.5) xry 4
17 0068121 Lower Knife TAR 1
18 3027123 Lower Knife Clamp TAROZVT 1
19 001227 Screw(1/8-44 x 3.8) =SV 1
20 0068117 Yielding Section Spring B IT/RR 1
21 3027120 Yielding Section NRT 1
22 004180 Screw(1/8-44 X 4.8) IRy 1
23 0068118 Presser Foot Spring Plate(Left) P ITIR/NR(E) 1
24 0068119 Presser Foot Spring Plate(Right) HITIR/AR(A) 1
25 004173 Screw(3/32-56 x 2.4) Exy 1
2 0068120 Spring Plate Holder BIR/NRHRILSY 1
27 3020093 Chip Guard Plate Fv 7 H—RIR 1
28 210031 Screw(3/32-56 X 4.2) [l 1
29 3020092 Chip Guard FyITH-—R 1
30 3027087 Chip Guard Spring FyTH—-RNR=ZR 1
31 004166 Screw(1/8-44 X 3.2) kxy 1
32 0068157 & Presser Foot Spring Plate(Left) TR/ R () 1
33 0068158 & Presser Foot Spring Plate(Right) BIR/NNR () 1
34 3021096 Presser Foot Guide(Left) I H R(E) 1
35 3027098 Presser Foot, C. Set3 T (FE 3) 1
36 3027096 Presser Foot B 1
37 0068347 Presser Foot Attach Piece(left) BIAHA RIR(E) ]
38 0068157 Presser Foot Spring Plate(Left) TR/ () 1
39 0068448 Presser Foot Spring Plate(Right) HIR/NRE) 1
40 0068187 Chip Guard FyTH—R 1
41 0068443 Stitch Plate iR 1
42 0068444 Stitch Plate Tongue AR/ 1
43 0068441 Differential Feed Dog Ay 1
44 0068448 & Presser Foot Spring Plate(Right) HITHR/INR(ER) 1
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RefNo Parts No. Description m B Amt. Req
1 0068553 Needle Clamp(6.0mm) Bk X 1
2 000393 Pin (i 5
3 0068559 Stitch Plate iR 1
4-1 0068560 Stitch Plate Tongue EHAR T 1
4-2 3028004 Stitch Plate Tongue(EXTRA) HR T EREESRSR) 1
5
6
7 3027095 Presser Foot, C. Set3( 01MS) I (E3) 1
8 3027093 Presser Foot Hx 1
9 009853 Screw(11/64-40 X 6.5) Exy 1

10 0068127 Carrier/Hook Driving Segment FPVF - TvoEIAVE 1
11 0068128 Carrier/Hook Driving Lever Link FyUr - TJyoLN=Uvs 2
12 0068129 Link Pin Doy 4
13 004172 Screw(3/32-56 X 34) ERY 4
14 0068126 Thread Hook Driving Lever URTIv I LIN— 1
15 0068124 Ornamental Thread Hook USRIV 1
16 004353 Screw(9/64-40 X 7) xRy 1
17 0068125 Ornamental ThreadCarrier DrivingLever  #iJ%RF v U7 L /K— 1
18 0068558 Ornamental Thread Carrier HURFYUT 1
19 004180 Screw(1/8-44 X 4.8) =7 2
20 0068346 Presser Foot Attach Piece(Right) I H1 RR(EA) 1
21 0068347 Presser Foot Attach Piece(Left)(0TMS) I A RiR(EL) 1
22 004154 Screw(3/32-56 X 1.5) =87 4
23 0068121 Lower Knife TAX 1
24 3027123 Lower Knife Clamp TAROZV T 1
25 001227 Screw(1/8-44 x 3.8) kE=xy 1
26 0068117 Yielding Section Spring NBTRR 1
27 3027120 Yielding Section R 1
28 0068561 Presser Foot Spring Plate(Left) BITR/CKR(E) 1
29 0068562 Presser Foot Spring Plate(Right) HIR/INR(R) 1
30 004173 Screw(3/32-56 x 2.4) xRy 2
31 0068120 Spring Plate Holder HIRNRRILS 1
32 0068187 Chip Guard(0TMS}) FyITH—R 1
33 3027087 Chip Guard Spring FYTH=RIRZIVT 1
34 004166 Screw(1/8-44 x 3.2) = 1
35 3020015 Carrier/Hook Driving Rod(Left), C. Set ¥+ U7 - 7w o0Ov R(EHE) 1
36 0068148 Carrier/Hook Driving Rod(Left) FrUF - ZyoOv R(L) 1
37 001174 Screw(9/64-40 x 10.3) =8 2
38 0068551 Rod Ball(Left) 0w RER(E) 1
39 0068552 Carrier/Hook Sleeve Lever FrUFP - Ty IRU=TLNR—1
40 000347 Nut Fv bk 1
41 3027187 Presser Foot, C. Set3(01MS-12) T (8 3) 1
42 3027079 PresserFootAttachPiece(Left{01MS-12) BIA RiR(E) 1
43 3021095 Chip Guard(01MS-12) FyTH—R 1
44 3020093 Chip Guard Plate Fv7H—RIR 1
45 210031 Screw(3/32-56 x 4.2) Fxy 1
46 3021096 Presser Foot Guide(Left) HIAA RE) 1
47 0068561 & Presser Foot Spring Plate(Left) HIHR/NR(E) 1
48 0068562 & Presser Foot Spring Plate(Right) HIIR/NR () 1
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FD-62G-03MR, 03MS EXCLUSIVE PARTS(1)

H7EFLERABRN) 14

RefNo Parts No. Description m A Amt. Req
1 3020467 Tape Reel Support F—7U—-ILEftE 1
2 007405 Screw(8/64-40 x 10.3) xRy 2
3 000568 Rubber Cushion Jhovyyay 2
4 0068428 Tape Reel Shaft TF—7Y— L& 1
5 000145 Nut VAN 1
6 0011168 Tape Reel F—=)—=J 2
7 0068432 Tape Reel Spring PV W SV a7 1
8 0032719 Collar(10 x 16 x 6mm) n>— 1
9 006434 Screw(9/64-40 X 7.9) Exy 1

10 3020466 Tape Guide F—7HAR 1
11 110012 . Screw(M4-0.7 x 5) IRy 1
12 0068426 Frame Chip Guard TL—=LFyvTH-R 1
13 0068431 Folder ER 1
14 001203 Screw(9/64-40 x 4.5) 8% 2
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Ref.No Parts No. Description m A Amt. Req
1 3027102 Presser Foot, C. Set3 HIFEE3I) 1
2 3027100 Presser Foot, C. Set] HIEE) 1
3 009853 Screw(11/64-40 X 6.5) Ry 1
4 0068346 Presser Foot Attach Piece(Right) I HA RiR(AE) 1
5 0068347 Presser Foot Attach Piece(Left) T H1 RiR(E) 1
6 004154 Screw(3/32-56 X 1.5) IERY 4
7 0068121 Lower Knife TARX 1
8 3027123 Lower Knife Clamp TAROISVT 1
9 001227 Screw(1/8-44 x 3.8) IExRY 1

10 0068117 Yielding Section Spring AT JUR 1
11 3027120 Yielding Section IR T 1
12 004180 Screw(1/8-44 x 4.8) Yy 1
13 0068423 Presser Foot Spring Plate(D)(Left) HTHR/NR (D)) 1
14 0068424 Presser Foot Spring Plate(D)(Right)  # I/ (D)(H) 1
15 004173 Screw(3/32-56 X 2.4) Exy 2
16 0068120 Spring Plate Holder B IRNRKRILY 1
17 0068425 Chip Guard FyvIH—R 1
18 3027087 Chip Guard Spring FYITH—=RATV T 1
19 004166 Screw(1/8-44 X 3.2) xRy 1
20 0068553 Needle Clamp(6.0) #1k X 1
21 000393 Pin [« 5
22 0068559 Stitch Plate #iR 1
23 0068560 Stitch Plate Tongue M 1
24 3020015 Carrier/Hook Driving Rod(Left), C. Set ¥+ U7 - 7w 0Oy R{E)FEE) 1
25 0068148 Carrier/Hook Driving Rod(Left) v U7 - JvoOy R{E) 1
26 CC1174 Screw(9/64-40 X 10.3) ERY 2
27 0068551 Rod Ball(Left) Aw RER(E) 1
28 0068552 Carrier/Hook Sieeve Lever U7 - TuXY—=TLNR—1
29 000347 Nut Fv bk 1
30 3027106 Presser Foot, C. Set3 BI(#E3) 1
31 3027104 Presser Foot, C. Set] HWI#ET) 1
32 3027023 Presser Foot Spring Plate(Left) HIR/NER(E) 1
33 3027024 Presser Foot Spring Plate(Right) HIR/INR(EB) 1
34 0068423 & Presser Foot Spring Plate(D)(Left) TR/ VR (DY) 1
35 0068424 & Presser Foot Spring Plate(D) (Right)  #IiR/\x(D){H) 1
36 3027023 & Presser Foot Spring Plate(Left) HIR/IR(E) 1
37 3027024 & Presser Foot Spring Plate(Right) FTR/INR(B) 1
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Ref.No Parts No. Description m % Amt. Req
1 3021023 Knife Holder Guide Collar, C. Set EXZRRINTHA RAS—H) 1
2 3021021 Knife Holder Shank Support EAZXRNET v VI & 1
3 0068181 Knife Holder Spring EXZRILT IR 1
4 3021022 Knife Holder Guide Collar EXZRNEHAA R DT~ 1
5 004185 Screw(9/64-40 x 7.2) =87 1
6 0068180 Knife Holder Shank EXAZRRIWNET D 1
7 3020471 Sewing Head Cover(Front) VA TNy RE[R— 1
8 3021026 Frame Chip Guard Bracket TL—LF v 7 H— RNETHE 1
9 001175 Screw(9/64-40 x 8) xRy 2

10 000322 Nut Fvk 2
11 3021025 Frame Chip Guard Support ZL—LFyTH—-RxT 1
12 3021024 Frame Chip Guard TJL—LFvFH-R 1
13 001203 Screw(9/64-40 x 4.5) xRy 2
14-1 3021120 Lap Former{Note 1) Ty T74—~<0GET) 1
14-2 3021087 Lap Former(EXTRA)(Note 2) Sy T A HHER)CE2) i
15 3021033 Lap Former Slide Block A E RS 1
16 004172 Screw(3/32-56 x 34) xRy 1
17 001228 Screw(3/32-56 x 3.2) xRy 1
18 0068471 Lap Former Slide Block Spring AN E RS- VA3 1
19 004182 Screw(3/32-56 x 2.5) Exy 1
20 0068473 Lap Former Guide Plate(Right) Z9 T A= HA MIRE) 1
21 0068472 Lap Former Guide Plate{Left) Zv 77 A= HA FR(E) 1
22 0068463 Sewing Cylinder Cover(Upper) JUVE ERIN— 1
23 004134 Screw(1/8-44 X 6.5) IRy 8
24 004218 Screw(3/32-56 X 1.6) xR 1
25 3020473 Knife Driving Lever EXXL/IR— 1

Note 1 : The width of the end : 5.0mm

(EL) ¥ iE : 5.0mm

Note 2 : The width of the end : 4.2mm

(HE2) Se¥DlE : 4.2mm

FD-62G
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Ref.No Parts No. Description m A Amt. Req
1 3027052 Presser Foot, C. Set3 BT (4 3) 1
2 3027054 Presser Foot, C. Set] HIT(#ET) 1
3 009853 Screw(11/64-40 X 6.5) Exy 1
4 0068127 Carrier/Hook Driving Segment Fyr Uy - TJwouITAVN 1
5 0068128 Carrier/Hook Driving Lever Link FvUr - TyoLNR=U2T 2
6 0068129 Link Pin Doy 4
7 004172 Screw(3/32-56 x 34) TRy 4
8 0068126 Thread Hook Driving Lever BURT Yy LN— 1
9 0068124 Ornamental Thread Hook URTvY 1

10 004353 Screw(9/64-40 X 7.2) jl=$7) 1
11 0068125 Ornamental Thread Carrier DrivingLever &fiURF+ U F L /K— 1
12 0068123 Ornamental Thread Carrier MURFYUT 1
13 004180 Screw(1/8-44 x 4.8) Exy 2
14 0068346 Presser Foot Attach Piece(Right) BT HA RR(E) 1
15 0068347 Presser Foot Attach Piece(Left) I HA RIR(E) 1
16 004154 Screw(3/32-56 X 1.5) Ry 4
17 0068121 Lower Knife TAX 1
18 3027062 Lower Knife Clamp TAROZVS 1
19 001222 Screw(1/8-44 X 3.8) Ry 1
20 0068117 Yielding Section Spring BT 1
21 3027010 Yielding Section T 1
22 3027058 Cloth Guide Plate wHIR 1
23 004182 Screw(3/32-56 x 2) xRy 2
24-1 3027056 Presser Foot Spring Plate(Left) T HR/NR(E) 1
24-2 3027039 PresserFootSpringPlate(Left)(Short)(EXTRA) 3 ITik/\R () (58) (REEMAR) 1
25-1 3027057 Presser Foot Spring Plate(Right) BIR/NR(E) 1
25-2 3027040 PresserFootSpringPlate(Right) (Short) (EXTRA} 8 Xk /\ & (F) (R8) (FEE&R) 1
26 004173 Screw(3/32-56 x 2.4) Ry 2
27 0068120 Spring Plate Holder BIRNRRILE 1
28 3027009 Chip Guard FyvTH—R 1
29 3027087 Chip Guard Spring FyIA—RATUVT 1
30 004166 Screw(1/8-44 x 3.2) xRy 1
31 3029014 Main Feed Dog(P=2.1mm) #ix) 1
32 3029018 Differential Feed Dog(P=2.1Tmm) A% 1
33 3028013 Stitch Plate(Difference : 1.0mm) iR (ERZ= 1.0mm) 1
34 0068491 Stitch Plate Tongue gHR M 1
35 3027056 ¢ Presser Foot Spring Plate{Left) HIR/CK(E) 1
36 3027057 & Presser Foot Spring Plate(Right) IR/ VR (A) 1

FD-62G
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Ref.No Parts No. Description m A Amt. Req
1 0068553 Needle Clamp(6.0) 1k A 1
2 000393 Pin [ 5
3 3021096 Presser Foot Guide(Left) BIAA R(E) 1
4 3020015 Carrier/Hook Driving Rod(Left), C. Set ¥+ VU7 - Zwvo0Ov R(E)FE) 1
5 0068148 Carrier/Hook Driving Rod(Left) FrUF - TwoOy RE) 1
6 001174 Screw(9/64-40 x 10.3) Exy 2
7 0068551 Rod Ball{Left) Ow RER(E) 1
8 0068552 Carrier/Hook Sleeve Lever vy U7 - TvIRY—TLNR—1
9 000347 Nut AR 1

10 3021093 Knife Support EXAZXHR—-K 1
11 3027109 Presser Foot, C. Set3 HIFEI) 1
12 3027107 Presser Foot L 1
13 009853 Screw(11/64-40 X 6.5) Ry 1
14 0068127 Carrier/Hook Driving Segment FeUFP - TwoEBTAV 1
15 0068128 Carrier/Hook Driving Lever Link FyY U7 - TvoLN=U>Vs 2
16 0068129 Link Pin UuyoeEy 4
17 004172 Screw(3/32-56 X 3.4) It 8% 5
18 0068126 Thread Hook Driving Lever BRI v LIIN— 1
19 3021082 Top Cover Thread Hook BRI 1
20 004353 Screw(9/64-40 x 7) IRy 1
21 0068125 Carrier Driving Lever HiURFrIUF LR~ 1
22 0068558 Top Cover Thread Carrier B RFr TP 1
23 004180 Screw(1/8-44 X 4.8) =87 2
24 0068346 Presser Foot Attach Piece(Right) BIHA RIR(A) 1
25 3027079 Presser Foot Attach Piece(Left) HI A1 FIR(E) 1
26 004154 Screw(3/32-56 X 1.5) Ry 4
27 0068121 Lower Knife TAZR 1
28 3027124 Lower Knife Clamp TRV 1
29 001227 Screw(1/8-44 x 3.8) Exy 1
30 0068117 Yielding Section Spring INBT/RR 1
31 3027122 Yielding Section BT 1
32 3027128 [3027077]1 Presser Foot Spring Plate(Left) IR/ (E) 1
33 3027129 [3027078] Presser Foot Spring Plate(Right) HIRINR(A) 1
34 004173 Screw(3/32-56 x 2.4) xRy 1
35 0068120 Spring Plate Holder HIR/NNRTILSY 1
36 3020093 Chip Guard Plate Fy7H—Rik 1
37 210031 Screw(3/32-56 X 4.2) 1289 1
38 3020092 Chip Guard FyvIH—R 1
39 3027087 Chip Guard Spring Fy T H—RIF 1
40 004166 Screw(1/8-44 X 3.2) Exy 1

Ref. No. 41 to 64

See the following page.
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RefNo Parts No. Description m % Amt. Req
41 3028012 Stitch Plate #HiR 1
42-1 0068560 Stitch Plate Tongue SR 1
42-2 3028004 Stitch Plate Tongue(EXTRA) IR M FEmR) 1
43 004182 Screw(3/32-56 X 2) SN 2
44 3029015 Differential Feed Dog Ay 1
45 3029016 Main Feed Dog #ixy 1
46 3021097 Presser Bar B 1
47 3021091 Lap Former SwTT7A4—~ 1
48 001228 Screw(3/32-56 X 3.2) 1= 1
49 0068470 Lap Former Slide Block AR ) 1
50 0068471 Lap Former Slide Block Spring AL S VA3 1
51 0068472 Lap Former Guide Plate(Left) ST A= HA RIR(E) 1
52 0068473 Lap Former Guide Plate(Right) Sy 774 —NH1 RIREA) 1
53 004134 Screw(1/8-44 x 6.5) +xry 8
54 0068463 Sewing Cylinder Cover(Upper) DI E EHIN— 1
55 004218 Screw(3/32-56 X 1.6) xRy 1
56 3020477 Sewing Cylinder Yy vy 1
57 3021090 Stitch Plate Stay iR T 1
58 007627 Screw(M4-0.7 X 6) Exy 2
59 3021094 Sewing Cylinder Cover(Front) D)V FEIHIIR— 1
60 3029305 Looper JL—IX 1
61 3028017 Stitch Plate #HiR 1
62 3029017 Main Feed Dog(P=1.8mm) #7xy 1
63 3027128 Presser Foot Spring Plate(Left)(Long) RIiR/\X(E)(R) 1
64 3027129 Presser Foot Spring Plate(Right)(Long) I Tik/\x (F)}(E) 1

FD-62G
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RefNo Parts No. Description m B Amt. Req
1 3027140 Presser Foot, C. Set3 T (# 3) 1
2 3027110 Presser Foot BT 1
3 009853 Screw(11/64-40 X 6.5) xy 1
4 0068127 Carrier/Hook Driving Segment FrUFP - TvoETAVE 1
5 0068128 Carrier/Hook Driving Lever Link FrU¥ - TyoLR=YVT 2
6 0068129 Link Pin UyoEy 4
7 004172 Screw(3/32-56 X 34) =37 4
8 0068126 Thread Hook Driving Lever UKy I L= 1
9 0068124 Ornamental Thread Hook HURT Yo 1

10 004353 Screw(9/64-40 X 7) xRy 1
11 0068125 Ornamental Thread Carrier DrivinglL.ever &iU ¥+ U7 L /\— 1
12 0068123 Ornamental Thread Carrier BURFYUT 1
13 004180 Screw(1/8-44 X 4.8) jI=87) 2
14 0068346 Presser Foot Attach Piece(Right) I HA FIRE) 1
15 0068347 Presser Foot Attach Piece(Left) BT A NMR(E) 1
16 004154 Screw(3/32-56 X 1.5) =) 4
17 0068121 Lower Knife TAX 1
18 3027124 Lower Knife Clamp TARIZVT 1
19 001227 Screw(1/8-44 x 3.8) Exy 1
20 0068117 Yielding Section Spring MRTIER 1
21 3027146 Yielding Section BT 1
22 3027147 Cloth Guide Plate wHAR 1
23 004182 Screw(3/32-56 x 2.5) Exy 2
24 3027144 Presser Foot Spring Plate(Left) HIR/INR(E) 1
25 3027145 Presser Foot Spring Plate(Right) TR/ (R) 1
2 004173 Screw{3/32-56 X 2.4) ERY 2
27 0068120 Spring Plate Holder BIRN\RKILS 1
28 0068187 Chip Guard FyITH—R 1
29 0068189 Chip Guard Spring FyvTH—RIRxR 1
30 004166 Screw(1/8-44 x 3.2) =8 ]
31 3021120 Lap Former A E R 1
32 004172 Screw(3/32-56 x 3.4) xy 1
33 001228 Screw(3/32-56 X 3.2) IERY 1
34 0068470 Lap Former Slide Block ANE LS 1
35 0068471 Lap Former Slide Block Spring P e a - VA3 1
36 0068472 Lap Former Guide Plate(Left) v 77—~ A1 RIR(E) 1
37 0068473 Lap Former Guide Plate(Right) S 7T A=A RiRE) 1
38 004134 Screw(1/8-44 X 6.5) jI=S) 8
39 0068463 Sewing Cylinder Cover(Upper) VY F AN~ 1
40 004218 Screw(3/32-56 X 1.6) xRy 1
41 3029019 Main Feed Dog #ix) 1
42 3028015 Stitch Plate ik 1
43 3027074 & Presser Foot Spring Plate(Left) IR/ R(E) 1
44 3027075 & PresserFootSpring Plate(Right) IR/ CREA) 1
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Ref.No Parts No. Description m % Amt. Req
1 3027188 Presser Foot, C. Set3 HI(#3) 1
2 3027110 Presser Foot BT 1
3 009853 Screw(11/64-40 X 6.5) xRy 1
4 0068127 Carrier/Hook Driving Segment XUy - TvoEITAVE 1
5 0068128 Carrier/Hook Driving Lever Link FyUrP - JvoLR=U2y 2
6 0068129 Link Pin UyoEy 4
7 004172 Screw(3/32-56 x 34) xRy 4
8 0068126 Thread Hook Driving Lever i AR YA 1
9 0068124 Ornamental Thread Hook BURTv Y 1

10 004353 Screw(9/64-40 X 7) kxy 1
11 0068125 Ornamental Thread Carrier DrivinglLever &iUk¥+v U7 L/~ 1
12 0068123 Ornamental Thread Carrier U RFELUF 1
13 004180 Screw(1/8-44 X 4.8) =% 2
14 0068346 Presser Foot Attach Piece(Right) I HA RIR(R) 1
15 .3027079 Presser Foot Attach Piece(Left) T H-r RIR(E) 1
16 004154 Screw(3/32-56 X 1.5) Ry 4
17 0068121 Lower Knife TAXR 1
18 3027124 Lower Knife Clamp TARO ST 1
19 001227 Screw(1/8-44 x 3.8) kxy 1
20 0068117 Yielding Section Spring INBTINR 1
21 3027146 Yielding Section MBI 1
22 3027147 Cloth Guide Plate HHAR 1
23 004182 Screw(3/32-56 x 2.5) xRy 2
24 0068464 Presser Foot Spring Plate(Left) TR/ R () 1
25 0068465 Presser Foot Spring Plate(Right) HITRINR(B) 1
26 004173 Screw(3/32-56 X 24) xRy 2
27 0068120 Spring Plate Holder BIR/NRKILY 1
2 3020093 Chip Guard FPlate Fv7H—RIK 1
29 210031 Screw(3/32-56 x 4.2) xRy 1
30 3020092 Chip Guard FyITH—R 1
31 3027087 Chip Guard Spring Foy TH—RNRR 1
32 004166 Screw(1/8-44 x 3.2) Exry 1
33 3021096 Presser Foot Guide(Left) BITAHA R(E) 1
34 3021120 Lap Former PP 1
35 004172 Screw(3/32-56 X 3.4) Ry 1
36 001228 Screw(3/32-56 X 3.2) R 1
37 0068470 Lap Former Slide Block Sv7I7A—-NE 1
38 0068471 Lap Former Slide Block Spring AN R 4= VA3 1
39 0068472 Lap Former Guide Plate(Left) Fv 7T A= HA1 RIR(E) 1
40 0068473 Lap Former Guide Plate(Right) Sy 74— 1 RiR(EE) 1
41 004134 Screw(1/8-44 x 6.5) xy 8
42 0068463 Sewing Cylinder Cover(Upper) Y F ERIN— 1
43 004218 Screw(3/32-56 x 1.6) Exy 1
44 3029019 Main Feed Dog #ix' 1
45 3028015 Stitch Plate #HR 1
46 0068549 . Presser Foot Spring Plate({Left) TR/ VR () 1
47 0068550 PresserFoot Spring Plate(Right) BIR/\R(EH) 1
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- RefNo Parts No. Description m % Amt.Req
1 3027143 Presser Foot, C. Set3 HI(fE3) 1
2 3027113 Presser Foot HI 1
3 009853 Screw(11/64-40 X 6.5) = 1
4 0068127 Carrier/Hook Driving Segment FrUF - Ty oAV K 1
5 0068128 Carrier/Hook Driving Lever Link Fy U7 - JyoLIR=Yvos 2
6 0068129 Link Pin DyvoEy 4
7 004172 Screw(3/32-56 X 3.4) rxy 4
8 0068126 Thread Hook Driving Lever HWURT v I LI~ 1
9 0068124 Ornamental Thread Hook wmURTvY 1

10 004353 Screw(9/64-40 X 7) xRy 1
11 0068125 OrnamentalThreadCarrierDrivingLever &Y %F¥v U 7L /\— 1
12 0068558 Ornamental Thread Carrier wURFYUT 1
13 004180 Screw(1/8-44 X 4.8) kxy 2
14 0068346 Presser Foot Attach Piece(Right) BT H RIREB) 1
15 0068347 Presser Foot Attach Piece(Left) BT H RIR(E) 1
16 004154 Screw(3/32-56 X 1.5) =3 4
17 0068121 Lower Knife TAX 1
18 3027124 Lower Knife Clamp TARG ST 1
19 001227 Screw(1/8-44 x 3.8) kxy 1
20 0068117 Yielding Section Spring INBTISR 1
21 3027146 Yielding Section NI 1
22 3027147 Cloth Guide Plate HHIAR 1
23 004182 Screw(3/32-56 x 2.5) rExy 2
24 3027144 Presser Foot Spring Plate({Left) TR/ VR (E) 1
25 3027145 Presser Foot Spring Plate(Right) HIRINKR(R) 1
26 004173 Screw(3/32-56 X 2.4) IRy 2
27 0068120 Spring Plate Holder HITARNRRILS 1
28 0068187 Chip Guard FyTH—R 1
29 0068189 Chip Guard Spring Fyw 7 H—RNRx 1
30 004166 Screw(1/8-44 x 3.2) Exy 1
31 0068553 Needle Clamp(6.0mm) g1k X 1
32 000393 Pin ey 5
33 3028016 Stitch Plate #HiR 1
34 0068560 Stitch Plate Tongue #HRM 1
35 3029019 Main Feed Dog #ix 1
36 3020015 Carrier/Hook Driving Rod(Left), C. Set v U7 - Z7wo0Ov REE)(E) 1
37 0068148 Carrier/Hook Driving Rod(Left) FYUF - JyvoAv R 1
38 001174 Screw(9/64-40 X 10.3) Exy 2
39 0068551 Rod Ball(Left) Aw RER(E) 1
40 0068552 Carrier/Hook Sleeve Lever Fp U7 « Ty IRY=TLIIN—1

Ref. No. 41 to 53

See the following page.
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RefNo Parts No. Description m A Amt. Req
41 000347 Nut vk 1
42 3021120 Lap Former PR il 1
43 004172 Screw(3/32-56 X 34) Exy 1
44 001228 Screw(3/32-56 x 3.2) jI=8) 1
45 0068470 Lap Former Slide Block ZwITIA—XE 1
46 0068471 Lap Former Slide Block Spring PAMAE B VA3 1
47 0068472 Lap Former Guide Plate(Left) Sy I A~ 1 RIR(E) 1
48 0068473 Lap Former Guide Plate(Right) Tw 77— HA RIREA) 1
49 004134 Screw(1/8-44 x 6.5) =S 8
50 0068463 Sewing Cylinder Cover(Upper) Y ERN— 1
51 004218 Screw(3/32-56 X 1.6) ERY 1
52 3027074 & Presser Foot Spring Plate(Left) BIR/NR(E) 1
53 3027075 ¢ Presser FootSpringPlate(Right) HIR/NR(EHB) 1
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RefNo Parts No. Description m % Amt. Req
1 3027232 Presser Foot, C. Set3 T (#E 3) 1
2 3027230 Presser Foot BT 1
3 009853 Screw(11/64-40 X 6.5) IExy 1
4 0068127 Carrier/Hook Driving Segment FPUT - TwoEITAVE 1
5 0068128 Carrier/Hook Driving Lever Link FrV7 - TwvoLR=D>vy 2
6 0068129 Link Pin UyoEvy 4
7 004172 Screw(3/32-56 X 34) kxy 4
8 0068126 Thread Hook Driving Lever B RT7YILIN— 1
9 0068124 Ornamental Thread Hook BRIV 1

10 004353 Screw(9/64-40 x 7) A3 ]
11 0068125 Ornamental Thread Carrier DrivingLever &l %¥v U P L /N— 1
12 0068558 Ornamental Thread Carrier HiURFPUT 1
13 004180 Screw(1/8-44 X 4.8) Exy 2
14 0068346 Presser Foot Attach Piece(Right) I HA RIRAE) 1
15 0068347 Presser Foot Attach Piece(Left) I HA RIR(E) 1
16 004154 Screw(3/32-56 X 1.5) =) 4
17 0068121 Lower Knife TAR 1
18 3027124 Lower Knife Clamp TAXROSZVF 1
19 001227 Screw(1/8-44 x 3.8) Exy 1
20 0068117 Yielding Section Spring IBRINR 1
21 3027233 Yielding Section IR 1
22 0068474 Cloth Guide Plate BAAR 1
23 004182 Screw(3/32-56 x 2.5) xRy 2
24 3027144 Presser Foot Spring Plate(Left) BIR/INR(E) 1
25 3027145 Presser Foot Spring Plate(Right) WITAR/IAR(A) 1
26 004173 Screw(3/32-56 x 2.4) ERY 2
27 0068120 Spring Plate Holder BIRNRRIIS 1
28 0068187 Chip Guard FyTH—~R 1
29 0068189 Chip Guard Spring FyTH—RNRx% 1
30 004166 Screw(1/8-44 x 3.2) Exy 1
31 0068553 Needle Clamp(6.0mm) kX 1
32 000393 Pin vy 5
33 3028016 Stitch Plate iR 1
34 0068560 Stitch Plate Tongue #HRM 1
35 3029019 Main Feed Dog gBxy 1
36 3020015 Carrier/Hook Driving Rod(Left), C. Set ¥+ U7 - Zvyo0Ov R(E)FEE) 1
37 0068148 Carrier/Hook Driving Rod(Left) FvUF - JyvoOy R(E) 1
38 001174 Screw(9/64-40 x 10.3) xRy 2
39 0068551 Rod Ball(Left) 0w RER(AL) 1
40 0068552 Carrier/Hook Sleeve Lever FrUFP - TvIRUY—=TLNR—1

Ref. No. 41 to 53

See the following page.
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RefNo Parts No. Description m A Amt. Req
41 000347 Nut FTvhb 1
42 3021120 Lap Former AL 1
43 004172 Screw(3/32-56 X 34) jl=87 1
44 001228 Screw(3/32-56 X 3.2) IExy 1
45 0068470 Lap Former Slide Block Sy I T7A—XE 1
46 0068471 Lap Former Slide Block Spring Sy T T A—NEBIXR 1
47 0068472 Lap Former Guide Plate(Left) 9T T A= HA RIR(E) 1
48 0068473 Lap Former Guide Plate(Right) Sy T 74—~ A1 RIRE) 1
49 004134 Screw(1/8-44 X 6.5) IExy 8
50 0068463 Sewing Cylinder Cover(Upper) SYvE EHIR— 1
51 004218 Screw(3/32-56 x 1.6) It 8% 1
52 3027074 Presser Foot Spring Plate(Left) B IR/NR(E) 1
53 3027075 BIR/NR(B) 1

PresserFootSpring Plate(Right)
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Ref.No Parts No. Description m Amt. Req
1 3027235 Presser Foot, C. Set3 I (FE3) 1
2 3027230 Presser Foot T 1
3 009853 Screw(11/64-40 X 6.5) ERY 1
4 0068127 Carrier/Hook Driving Segment XUy - TyoEITAVE 1
5 0068128 Carrier/Hook Driving Lever Link *rUy - TvoLNR=Uvy 2
6 0068129 Link Pin UyvoEy 4
7 004172 Screw(3/32-56 X 3.4) IRy 4
8 0068126 Thread Hook Driving Lever BRIy LIN— 1
9 3029310 Ornamental Thread Hook g RTvo 1
10 004353 Screw(9/64-40 X 7) i) 1
11 0068125 Ornamental ThreadCarrier DrivingLever &Y %&F+ V7L J/\— 1
12 0068558 Ornamental Thread Carrier fURFrUT 1
13 004180 Screw(1/8-44 x 4.8) xRy 2
14 0068346 Presser Foot Attach Piece(Right) BIAHA RREA) 1
15 0068347 Presser Foot Attach Piece(Left) I A RIR(E) 1
16 004154 Screw(3/32-56 x 1.5) Ry 4
17 0068121 Lower Knife TAR 1
18 3027124 Lower Knife Clamp TR VT 1
19 001227 Screw(1/8-44 x 3.8) Ry 1
20 0068117 Yielding Section Spring IMRT/RR 1
21 3027236 Yielding Section T 1
22 0068474 Cloth Guide Plate wHAR 1
23 004182 Screw(3/32-56 x 2.5) Exy 2
24 3027144 Presser Foot Spring Plate(Left) FRITAR/INR(E) 1
25 3027145 Presser Foot Spring Plate(Right) IR/ (E) 1

6 004173 Screw(3/32-56 X 2.4) IERY 2
27 0068120 Spring Plate Holder BIR/INRRLY 1
28 0068187 Chip Guard FyvITH—R 1
29 0068189 Chip Guard Spring FvTH—RENRF 1
30 004166 Screw(1/8-44 x 3.2) xRy 1
31 0068553 Needle Clamp(6.0mm) gk X 1
32 000393 Pin (] 5
33 3028016 - Stitch Plate #Hik 1
34 0068560 Stitch Plate Tongue #HART 1
35 3029019 Main Feed Dog HBx 1
36 3020015 Carrier/Hook Driving Rod(Left), C. Set ¥+ U7 - Zvo0Ow R(E)(#E) 1
37 0068148 Carrier/Hook Driving Rod(Left) v U7 - JvoOy R(E) 1
38 001174 Screw(9/64-40 x 10.3) Ry 2
39 0068551 Rod Ball{lL.eft) 0w RER(E) 1
40 0068552 Carrier/Hoock Sleeve Lever FrUP - TwIRY—=TLI— 1

Ref. No. 41 to 53

See the following page.
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& FD-62G-12MS-53 EXCLUSIVE PARTS Y7EFTIERTS 23
-

RefNo Parts No. Description m A Amt. Req
41 000347 Nut Fwvhk 1
42 3021120 Lap Former ZvTT7A—X 1
43 004172 Screw(3/32-56 x 34) IR 1
44 001228 Screw(3/32-56 X 3.2) Ry 1
45 0068470 Lap Former Slide Block w774 —XE 1
46 0068471 Lap Former Slide Block Spring AL Rk 4-VAC S 1
47 0068472 Lap Former Guide Plate(Left) v 7 —THA RIR(E) 1
48 0068473 Lap Former Guide Plate(Right) v 7A=Y HA RIRE) 1
49 004134 Screw(1/8-44 x 6.5) xry 8
50 0068463 Sewing Cylinder Cover(Upper) A 2 A 1
51 004218 Screw(3/32-56 X 1.6) xRy 1
52 3027074 Presser Foot Spring Plate(Left) B ITR/NR(E) 1

53 3027075 PresserFootSpringPlate(Right) HIR/NAR(ER) 1
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FD-62G-12HR EXCLUSIVE PARTS(1)
]

Y TEFLEARR() 24

RefNo Parts No. Description m 4 Amt. Req
1 3027177 Presser Foot, C. Set3 HI(#E3) 1
2 3027175 Presser Foot T 1
3 009853 Screw(11/64-40 X 6.5) xRy 1
4 0068127 Carrier/Hook Driving Segment FrUF - TwoETAVE 1
5 0068128 Carrier/Hook Driving Lever Link FyUFP - TJvoLN=U>s 2
6 0068129 Link Pin Yyvoy 4
7 004172 Screw(3/32-56 X 3.4) rExy 4
8 0068126 Thread Hook Driving Lever BURT v I LIN— 1
9 0068124 Ornamental Thread Hook EURT v Y 1

10 004185 Screw(9/64-40 X 7.2) xRy 1
11 0068125 Ornamental Thread Carrier DrivingLever &' %¥F+ U7 L /X~ 1
12 0068123 Ornamental Thread Carrier B RFrUT 1
13 004180 Screw(1/8-44 x 4.8) xRy 2
14 0068346 Presser Foot Attach Piece(Right) BT HA RIREG) 1
15 0068347 Presser Foot Attach Piece(Left) BT HA RIR(E) 1
16 004154 Screw(3/32-56 X 1.5) IRy 4
17 3021109 Lower Knife TAR 1
18 3027124 [Lower Knife Clamp TARI VT 1
19 001227 Screw(1/8-44 x 3.8) ExY 1
20 3027087 Yielding Section Spring INEITRR 1
21 3027146 Yielding Section INRT 1
22 3027169 Cloth Guide Plate TwHAR 1
23 004182 Screw(3/32-56 x 2.5) Exy 2
24 3027166 Presser Foot Spring Plate(C){Left) HIHR/NR(C)(E) 1
25 3027167 Presser Foot Spring Plate(C)(Right) HIR/NR(C)(H) 1
26 004173 Screw(3/32-56 X 24) =) 1
27 0068120 Spring Plate Holder HIR/NNRKRILY 1
28 3020083 Chip Guard Plate FyvIH—RIE 1
29 210031 Screw(3/32-56 x 4.2) =) 1
30 3020092 Chip Guard FyFH-R 1
31 3027087 Chip Guard Spring FyIH—-RNR% 1
32 004166 Screw(1/8-44 x 3.2) Ry 1
33 3021119 Lap Former PRV S e 1
34 001228 Screw(3/32-56 x 3.2) Ry 1
35 004172 Screw(3/32-56 X 34) 1Ry 1
36 0068470 Lap Former Slide Block v 7TIA—~NE 1
37 0068471 Lap Former Slide Block Spring PN B a—VAES 1
38 0068472 Lap Former Guide Plate(Left) Swv 77—~ HA RFiR(E) 1
39 0068473 Lap Former Guide Plate(Right) Sy T 7 A=< HA RIREB) 1
40 004134 Screw(1/8-44 X 6.5) Exy 8
41 0068463 Sewing Cylinder Cover(Upper) Yy EHIR— 1
42 004218 Screw(3/32-56 X 1.6) kxy 1
43 3029019 Main Feed Dog Bxy 1
44 3028015 Stitch Plate iR 1
45 3027144 & Presser Foot Spring Plate{Left) ITIR/INR(E) 1
46 3027145 & Presser Foot Spring Plate(Right) IiR/VR(H) 1
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FD-62G-12HS EXCLUSIVE PARTS(1)
o

HTEFLERES() 25

RefNo Parts No. Description m % Amt. Req
1 3027180 Presser Foot, C. Set3 HI(HE3I) 1
2 3027178 Presser Foot #T 1
3 009853 Screw(11/64-40 X 6.5) xRy 1
4 0068127 Carrier/Hook Driving Segment FrUF - TvIEITAVE 1
5 0068128 Carrier/Hook Driving Lever Link *vUF7 - JyoLNR=VU>oy 2
6 0068129 Link Pin UyoEy 4
7 004172 Screw(3/32-56 x 3.4) Exy 4
8 0068126 Thread Hook Driving Lever BURT v T LI~ 1
9 0068124 Ornamental Thread Hook IR WA 1

10 004185 Screw(9/64-40 X 7.2) =% 1
11 0068125 Ornamental ThreadCarrier DrivingLever &iJ%&F+ U F L /— 1
12 0068558 Ornamental Thread Carrier BiURFY T 1
13 004180 Screw(1/8-44 x 4.8) Exy 2
14 0068346 Presser Foot Attach Piece(Right) BT HA RiR(A) 1
15 0068347 Presser Foot Attach Piece(Left) BIH RIR(E) 1
16 004154 Screw(3/32-56 x 1.5) kxry 4
17 3021109 Lower Knife TAX 1
18 3027124 Lower Knife Clamp TARO VT 1
19 001227 Screw(1/8-44 x 3.8) Ry 1
20 3027087 Yielding Section Spring IFTINR 1
21 3027146 Yielding Section R 1
22 3027169 Cloth Guide Plate HwHAR 1
23 004182 Screw(3/32-56 X 2.5) jl=87) 2
24 3027166 Presser Foot Spring Plate(C)(Left) W TIR/NR(C)(E) 1
25 3027167 Presser Foot Spring Plate(C)(Right) IR/ (C)A) 1
2 004173 Screw{3/32-56 x 24) xry 1
27 0068120 Spring Plate Holder B IR/NRRILS 1
28 3020003 Chip Guard Plate Fv 7 H— iR 1
29 210031 Screw(3/32-56 x 4.2) IRy 1
30 3020092 Chip Guard FyIH—R 1
31 3027087 Chip Guard Spring F TH~RNRxX 1
32 004166 Screw(1/8-44 X 3.2) IExy 1
33 0068553 Needle Clamp{6.0mm) g1k X 1
34 000393 Pin v 5
35 3028016 Stitch Plate iR 1
36 0068560 Stitch Plate Tongue R m 1
37 3029019 Main Feed Dog #Bx' 1
38 3020015 Carrier/Hook Driving Rod(Left), C. Set £+ U7 - Zv o0y RE)H#) 1
39 0068148 Carrier/Hook Driving Rod(Left) *vUF - 7voAOvy R(E) 1
40 001174 Screw(9/64-40 x 10.3) xry 2

Ref. No. 41 to 55 See the following page.
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FD-62G-12HS EXCLUSIVE PARTS(1)
]

HTEFLESEERH() 2D

RefNo Parts No. Description m A Amt. Req
41 0068551 Rod Ball(Left) Oy REK(E) 1
42 0068552 Carrier/Hook Sleeve Lever e Uy - Ty IRY—=TL/N— 1
43 000347 Nut Fv bk 1
44 3021119 Lap Former SwITA—~ 1
45 001228 Screw(3/32-56 x 3.2) IR 1
46 004172 Screw(3/32-56 x 34) IRy 1
47 0068470 Lap Former Slide Block Sy 7T I7A—XE 1
48 0068471 Lap Former Slide Block Spring ST T A—NB/INX 1
49 0068472 Lap Former Guide Plate(Left) ST T A=A RIR(E) 1
50 0068473 Lap Former Guide Plate(Right) SY T T A= A1 FIR(A) 1
51 004134 Screw(1/8-44 X 6.5) = 8
52 0068463 Sewing Cylinder Cover(Upper) DY F LRI~ 1
53 004218 Screw(3/32-56 X 1.6) XY 1
54 3027144 ¢ Presser Foot Spring Plate(Left) HIRNR(E) 1
55 3027145 ¢ Presser Foot Spring Plate(Right) #IiR/\X(A) 1
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FD-62G-12HR, 12HS EXCLUSIVE PARTS(2) Y7ETIERAERER) 26
L

RefNo Parts No. Description m & Amt. Req
1 3020065 Knife Holder Guide Coller, C. Set EXRRIVT H RAZ—(#A) 1
2 0068348 Knife Holder Shank Support EAZRLT VP08 1
3 0068181 Knife Holder Spring EXXRILT IR 1
4 0068182 Knife Holder Guide Collar EAZRKRNEHARLZ— 1
5 004185 Screw(9/64-40 X 7.2) xRy 1
6 3021113 Knife Holder Shank EXZRNNT ey 1
7 004181 Screw(3/32-56 x 3.6) xRy 1
8 3021112 Knife Support EAZXHR~K 1
9 3021111 Upper Knife EXX 1

10 3021114 Knife Holder EXAZRRILY 1
11 004171 Screw(3/32-56 x 13) Ry 2

12 003635 Screw(1/4-40 X 6) IRy 1
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FD-62G-15MS EXCLUSIVE PARTS YIEFLEESR 27

Ref.No Parts No. Description m f Amt. Req
1 3021180 Feed Drive Eccentric, C. Set XUREO Y R(#E) ]
2 3021181 Feed Drive Eccentric(Upper), C. Set  XURIERO v K (L) () 1
3 3021182 Feed Drive Eccentric Ball EUBIERKI Y 1
4 003638 Screw(11/64-40 x 4) j=e) 2
5 3020028 Feed Lift Connection{Upper) EYETAY R(E) 1
6 004441 Screw(11/64-40 X 16) WExY 2
7 000356 Nut(Lift-handed Screw) Fv MEXRY) 2
8 3020112 Feed Drive Eccentric Connecting Rod 3% U a0y RiEfsiE 1
9 3020059 Feed Drive Eccentric(Lower), C. Set  ZVUfiEOv F(T)(#) 1

10 3020046 Feed Drive Connection Ball =R O Y RIK 1
11 3020049 Feed Drive Connection{Lower) EUFiEOy BT 1
12 120053 Screw(M35-0.6 X 14) xRy 2
13 3020015 Carrier/Hook Driving Rod(Left), C. Set ¥+ U > - 7wy o0Ov R(E)(HE) 1
14 0068148 Carrier/Hook Driving Rod(Left) FrUF - 7Jvo0y RE) 1
15 001174 Screw(9/64-40 x 10.3) Ty 2
16 0068551 Rod Ball(Left) Ow RER(E) 1
17 0068552 Carrier/Hook Sleeve Lever FrUFP - TvIRUY—=TLI/I— 1
18 000347 Nut Fwvhk 1
19 0068553 Needle Clamp(6.0mm) g1k X 1
20 000393 Pin [ 5
21 0068559 Stitch Plate #Hik 1
22 0068560 Stitch Plate Tongue #HRM 1

23 3021183 Looper Rocker Shaft JL—J X 1
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FDL-4 DEVICE FDL-4 %8 28
- ]
RefNo Parts No. Description m A Amt. Req
1 3021083 FDL-4 Device, C. Set FDL-4257&E (#8) 1
2 3021084 Presser Foot Lifter Cylinder, C. Set BTV v 5 () 1
3 3021085 Cylinder Bracket TS0y bk 1
4 120029 Screw(MB8-1.25 x 15) IExy 2
5 1260000 Cylinder Holder BTy TEGA 1
6 006219 Screw{M4-0.7 x 30) ERY 2
7 1091082 Air Cylinder BrEryyysy 1
8 0012029 Presser Lifter Holder BIHBINILY 1
9 0012030 Presser Lifter Holder Pin HIBsrRILYEY 1
10 0033024 Retaining Ring Abw 72y 2
11 0010055 Connector(¢ 4-PT1/8) AR S 4
12 1096029 Air Tube(4 x 2.5mm)(Black) I7Fa1—T(E) -
13 1098015 [0033939] Hose Band(12-20mm) e WA 1
14 0010108 Hose Union IR—RI1Z=AY 1
15 1097009 Regulator L¥al—% 1
16 110017 Screw(M5-0.8 X 16) xRS 2
17 000600 Spring Washer ATV T Ty 2
18 000426 Washer Ty 2
19 1253240 Regulator Support L&zl —5EfHR 1
20 006905 Wood Screw(¢ 5.1 X 20) AR 2
21 0010264 Connector(¢ 6-1/4) aARI % 1
22 1096030 Air Tube(6 X 4mm)(Black) IF7Fa—"7(E) -
23 1090121 Solenoid Valve, C. Set BELA () 1
24 0010263 Connector(¢ 6-PT1/8) ax0% 1
25 1097007 Silencer ALY 2
26 0010120 Solenoid Valve B 1
27 1200235 Cord(S) a—R(S) 1
28 009937 Wood Screw(¢ 3.8 x 20) =) 2
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AC DEVICE AC %8 29
. ]
Ref.No Parts No. Description R Amt. Req
1-1 3029901 AC1 Device, C. Set AC1ZE(fR) 1
1-2 3029908 AC1 Device, C. Set(for RF Device) ACTHiE () (RFEEHR) 1
2-1 3029902 AC?2 Device, C. Set AC2EE(#) 1
2-2 3029909 AC2 Device, C. Set(for RF Device) AC2ZE (#) (RFEER) 1
3-1 3029903 AC3 Device, C. Set AC3ZiE (18) 1
3-2 3029910 AC3 Device, C. Set(for RF Device) AC3EE (M) (RFEER) 1
4 1096030 Air Tube(6 X 4mm)(Black) IFPFa1—T (&) -
5 1094010 Elbow Connector(¢ 6-M5) TILRART & 1
6 000623 Gasket Ry Fv 1
7 1091028 Air Cylinder IFIIUVE 1
8 3021036 Cutting Head AR 1
9 3001101 Cylinder Holder VY VTBRAE 1
10 001923 Screw(9/64-40 X 14) =% 4
11 000532 Washer AR A 4
12 000644 Spring Washer A DZ7AVA A o4 4
13 000335 Nut Fv b 4
14-1 3021015 Cylinder Holder Support VY UFBRABAXIR 1
14-2 3021031 Cylinder Holder Support(for RF Device) U VFRAXIR(RFEER) 1
15 3021016 Cutting Head Anvil TAR 1
16 110009 Screw(M4-0.7 x 8) jI=37 2
17 1097009 Regulator LF¥al—% 1
18 1253240 Regulator Support L% 2 L—% B3R 1
19 110017 Screw(M5-0.8 X 16) bExy 2
20 000600 Spring Washer RV T Ty v 1
21 000426 Washer Tviy 2
22 006905 Wood Screw(¢ 5.1 x 20) ARy 6
23 1098015 [00339239] Hose Band(12-20mm) =R R 1
24 0010108 Hose Union R—RAIZAY 1
25 0010264 Connector{¢ 6-PT1/4) AR S 1
26
27 1090164 Solenoid Valve, C. Set BRELF (1R) 1
28 0010120 Solenoid Valve B 1
29 009937 Wood Screw(¢ 3.8 x 20) RRY 2
30 0010263 Connector(¢ 6-PT1/8) axo% 1
31 0010119 Seal Plug XOSTSY 1
32 0010293 [0010263] Speed Controller AE—KarybO—3> 1
33 0010869 Cord(B) J—K(B) 1
34 0011709 Control Box Stay HIEARY 2 R 25T« 2
35 1249087 Control Box, C. Set I AEIERE (fE) 1
36 0011340 Control Board HIEEAR 1
37 0010565 Knee Switch, C. Set BRX A F(#) 1
38 0092232 Knee Switch Holder BER A FEUSHR 1
39 0010564 Knee Switch BRRA1yF 1
40 300031 Washer Ty 4
41 100038 Wing Nut Favrvhk 2
42-1 0011943 Power Cord(for 100 Voltage) BRI~ R(100V A) 1
42-2 0011944 Power Cord(for 200 Voltage) BIRd— K200V A) 1
42-3 0011945 Power Cord(for 220 Voltage) BIFEI— K220V A) 1
42-4 0011946 Power Cord(for 380 Voltage) BRI — K380V A) 1
43 1200039 Cord(G) O—R(G) 1
44 300033 Spring Washer ARV T Ty 2
45 006910 Wood Screw(¢ 6.8 x 26) AxrY 2
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AC1/SC3 DEVICE(1)

AC1/SC3 & (1)

30

RefNo Parts No. Description m 4 Amt. Req
1 3029950 AC1/SC3 Device, C. Set AC1/SC3%#&E (fH) 1
2 3029903 AC3 Device, C. Set AC3%:E (1) 1
3 3021015 Cylinder Holder Support VY UETBRMAAZIR 1
4 001923 Screw(9/64-40 X 14) Exy 4
5 000532 Washer Ty 6
6 000644 Spring Washer ATV T Ty 4
7 000335 Nut Pab /A 4
8 1091028 Air Cylinder IF7 Uy 1
9 3001101 Cylinder Holder VY TR E 1
10 3021036 Cutting Head EXR 1
11 3021016 Cutting Head Anvil TXAX 1
12 110009 Screw(M4-0.7 X 8) xRy 2
13 000623 Gasket Ry Fv 1
14 1094010 Elbow Connector(¢ 6-M5) TILARART % 1
15 3021007 Suction Pipe, C. Set2 TRARE (18 2) 1
16 3021005 Suction Pipe Support IRGA EETHR 1
17 001132 Screw{9/64-40 x 14.7) xRy 2
18 3021000 Suction Pipe Unit TRSAE (4H) 1
19 005000 Screw(9/64-40 X 5.7) kxR 1
20 1096001 Vinyl Tube(36 x 30 X 200mm) by VA o 1
21 1070017 Bundler(Small) IR/ KU 2
22 0010263 Connector(¢ 6-PT1/8) AxRU 5 3
23 0010084 Speed Controller A—RIa>vbhO-3 1
24 0010264 Connector(¢ 6-PT1/4) AxRU 5 2
25 0010142 T-Joint(¢ 2-PT1/4) Taxov % 1
2 0010108 Hose Union(¢ 8-PT1/4) R—RAZHYV 1
27 1090164 Solenoid Valev, C. Set EWA ) 1
28 0010120 Solenoid Valve BEA 1
29 0010869 Cord(B) d—K(B) 1
30 009937 Wood Screw(¢ 3.8 X 20) rRY 2
31 0010119 Seal Plug XOZ759 1
32 0010293 [0010263] Speed Controller A—KRIdrbkO0-5 1
33 1298000 Air Valve, C. Set ITF7/NILT ) 1
34 0033938 Collar(6.4 X 13 X 9mm) IF7ININTHBINRAT— 1
35 005040 Screw(11/64-40 x 85) ExRY 5
36 0033937 Return Spring IT7/NILTREBNER 1
37 0033936 Air Valve Holder IFZNILTERAE 1
38 0033935 Air Valve Stop IFNNILTR IR 1
39 000334 Nut P 1
40 005505 Adjusting Screw(11/64-40 x 16) HEIRY 1
41 1090133 TAC Valve, C. Set TAC /LT (#8) 1
42 0010052 TAC Valve TAC/NLT 1
43 000623 Gasket Iy F 2
44 0010112 Joint WF 2
45 1098015 [0033939] Hose Band(12-20mm) M=V R 1
46 1096030 Air Tube(6 X 4mm)(Black) IF7Fa—7(8) -
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AC1/SC3 DEVICE(2)

ACT/SC3 EE(2)

31

Ref.No Parts No. Description m A Amt. Req
1 1097009 Regulator L¥al—% 1
2 110017 Screw(M5-0.8 X 16} xRy 2
3 000600 Spring Washer ATV T Ty v 2
4 000426 Washer Ty 2
5 1253240 Regulator Support L% a2 L—7Ef3R 1
6 006905 Wood Screw(¢ 5.1 x 20) RrY 6
7 0011709 Control Box Stay HfER Yy 7 X ZAF 4 2
8 1249087 Control Box, C. Set TSR (18) 1
9 0011340 Control Board AR 1

10 0010565 Knee Switch, C. Set BRRA v F(#8) 1
11 0010564 Knee Switch A1 wF 1
12 300031 Washer Ty 4
13 300033 Spring Washer AT T Ty oy 2
14 100038 Wing Nut Faourvhk 2
15 0092232 Knee Switch Holder B2 v FEMAIR 1
16 006910 Wood Screw(¢ 6.8 X 26) RRY 2
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SC3 DEVICE SC3 % iE 32
|
RefNo Parts No. Description m % Amt. Req
1 3029919 SC3 Device, C. Set SC3 & (1R) 1
2 3021007 Suction Pipe, C. Set2 TRIAE (10 2) 1
3 3020472 Suction Pipe Support IRSA B AR 1
4 001132 Screw(9/64-40 X 14.7) xRy 2
5 000532 Washer A 2
6 3021000 Suction Pipe Unit TRAE (fR) 1
7 005000 Screw(9/64-40 X 5.7} Ry 1
8 1096001 Vinyl Tube(36 x 30 x 2000mm) b (WA @i 1
9 1070017 Bundler(Small) TR/ RN 2
10 1096030 Air Tube(6 X 4mm)(Black) IFPFa1—7(8) -
11 0010263 Connector(¢ 6-PT1/8) axU5 2
12 0010084 Speed Controller A—RrIybO—-7 1
13 1298000 Air Valve, C. Set T7/NLT(#8) 1
14 0033938 Collar(64 x 13 X 9mm) Hno— 1
15 005040 Screw(11/64-40 X 85) Exy 5
16 0033937 Return Spring I 7L TRBINER 1
17 0033936 Air Valve Holder IF7ZNRILTBMLE 1
18 0033935 Air Valve Stop IFPRILTZ bR 1
19 000334 Nut Fvhk 1
20 005505 Adjusting Screw(11/64-40 X 16) SRRy 1
21 1090133 TAC Valve, C. Set TAC /L7 (#8) 1
22 0010052 TAC Valve TAC /LT 1
23 000623 Gasket Ny FY 2
24 0010112 Joint WmE 2
25 1098015 [0033939] Hose Band(12-20mm) R—RIKV R 1
2 CC10108 Hose Union R—R1=AY 1
27 1097009 Regulator L¥al—% 1
28 110017 Screw(M5-0.8 X 16) xRy 2
29 000600 Spring Washer ATV T Ty 2
30 000426 Washer AR 2
31 1253240 Regulator Support L& 1 L — & B[R 1
32 006905 Wood Screw(¢ 5.1 x 20) ARY 2
33 0010264 Connector(¢ 6-PT1/4) ARI 5 1
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33

RefNo Parts No. Description m % Amt. Req
1 3021007 Suction Pipe, C. Set2 A& (1 2) 1
2 3020472 Suction Pipe Support RN B RN AR 1
3 001132 Screw(9/64-40 X 14.7) ExY 2
4 000532 Washer A A 2
5 3021000 Suction Pipe Unit USSN={E:) 1
6 005000 Screw(9/64-40 X 5.7) Exry 1
7 1096001 Vinyl Tube(36 x 30 x 2000mm) EZ—JLk14 7 1
8 1070017 Bundler(Small) 5 - JAWA NN 2
9 1096030 Air Tube(6 X 4mm)(Black) IF7Fa—T(E) -

10 0010263 Connector(¢ 6-PT1/8) AxRU 5 2
11 0010084 Speed Controller A—RavrOo-—3 1
12 1090101 Solenoid Valve, C. Set B (1) 1
13 0010120 Solenoid Valve Bt 1
14 009937 Wood Screw(d 3.8 x 20) ARY 2
15 0010263 Connector(® 6-PT1/8) AR5 2
16 0010119 Seal Plug AOSF350 3
17 1098015 Hose Band(12-20mm) R—ANRV K 1
18 0010108 Hose Union R—R2=ZHY 1
19 1097009 Regulator L¥al—% 1
20 110017 Screw(M5-0.8 X 16) j12=37 2
21 000600 Spring Washer ATV T Ty v 2
22 000426 Washer A 2
23 1253240 Regulator Support L# 1L —%EfHiR 1
24 006905 Wood Screw(¢ 5.1 x 20) RRY 2
25 0010264 Connector(¢ 6-PT1/4) axU% 1
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RF DEVICE RF %8 34
- -~~~ ]
RefNo Parts No. Description m Amt. Req
1 3029907 RF Device, C. Set RF £&& (48) 1
2 0068456 Supplementary Presser Foot, C. Set  #iBh# I () 1
3 0068453 Supplementary Presser Foot Holder  #BhiT & 1
4 000334 Nut Fv bk 1
5 001156 Screw(11/64-40 x 13.3) kxry 1
6 004208 Adjusting Screw(5/16-24 x 9) SRR 1
7 0068117 Yielding Section Spring AR R 1
8 0068452 Supplementary Presser Foot Pin wmEpRIEY 1
9 004180 Screw(1/8-44 x 4.8) Exry 1
10 0068451 Supplementary Presser Foot e T 1
11 004207 Screw(M2-04 X 2.5) =) 1
12 3021028 Supplementary Feed Dog Plate FEEDE VIR 1
13 120009 Screw(M4-0.7 X 12) xRy 2
14 001123 Washer A o 2
15 3021029 SupplementaryFeed DogPlate Support  #BmBEVUIRZ T 1
16 001175 Screw(9/64-40 x 8) xR 1
17 3021030 Supplementary Feed Dog Cover fEhx Y 30— 1
18 007006 Screw(8/64-40 X 4) IRy 1
19 0068449 Supplementary Feed Dog fEhxY 1
20 009150 Screw(11/64-40 x 11) Exy 1
21 9620208 Hexagonal Wrench{(3mm) 6ALVF 1
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AC16, RF/AC16 DEVICE(1)
- — =

AC16, RF/AC16%E(1)3b

Ref.No Parts No. Description m A Amt. Req
1 1090106 Regulator/Solenoid Valve, C. Set L¥al—% - EEAEEE) 1
2 0010108 Hose Union(¢ 8 x 1/4) R—XA=ZHY 1
3 0010142 T-Joint(¢ 6-PT1/4) T#F 1
4 0010264 Connector(¢ 6-PT1/4) dAx0 4 2
5 1097009 Regulator L¥al—% 1
6 110017 Screw(M5-0.8 X 8) = 2
7 009973 Screw(M5-0.8 X 10) RS 4
8 000600 Spring Washer ATV T Ty 6
9 000426 Washer Tviy 6

10 3021045 Solenoid Valve Support BHFETR 1
11 1095004 Speed Controller A~k hO—7 1
12 1090099 Solenoid Valve(Orange) BHAFHAL YY) 1
13 1090051 Solenoid Valve(Blue) BHAE) 1
14 0010267 Elbow Connector(¢ 6-PT1/4) TIRIARTS 1
15 1096030 Air Tube(6 x 4mm)(Black) IFZFa—T(8) -
16 0010289 T-Connector{¢ 6-PT1/4) TAxRYH 1
17 1094037 Y-Connector(¢ 4-PT1/4) YOXRO% 1
18 0011795 Wrapping Band(2.3 x 92) 5V NDAN 1
19 1096029 Air Tube(4 x 25mm)(Black) IF7Fa2—T(8) -
20 0010018 Bamboo Joint(¢ 3.3-M5) Ry T#F 4
21 000623 Gasket VAR D7 4
22 0010054 Speed Controller A—RIarvbO-—3 2
23 009768 Screw(M3-0.5 x 30) =) 2
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AC16, RF/AC16 DEVICE(2)

FD-62G



AC16, RF/AC16 DEVICE(2)
e

AC16, RF/ACT6 2 & (2)30

RefNo Parts No. Description m A Amt. Req
1 1090094 Solenoid Valve, C. Set EHEF (HE) 1
2 0010120 Solenoid Valve B 1
3 0010263 Connector(¢ 6-PT1/8) aAxXRU%5 3
4 000623 Gasket IRy FY 3
5 009992 Screw(M4-0.7 x 10) IExy 2
6 1096030 Air Tube(6 X 4mm)(Black) IF7F21—T (&) -
7 1094010 Elbow Connector(¢ 6-M5) TILROaART S 2
8 1091055 Air Cylinder iy SRV 24 1
9 3001101 Cylinder Holder VY VITRfE 1

10 001923 Screw(9/64-40 X 14) kFxry 4
11 000532 Washer Ty 4
12 000644 Spring Washer ATV T Iw Yy 4
13 000335 Nut Fvhk 4
14 000588 Anti-shock Rubber EEIL 1
15 3101071 Collar(6 x 12 X 6mm) n7— 1
16 160001 Screw(M4-0.7 X 4) xRy 1
17-1 3001100 Cutting Head(15mm) EAX 1
17-2 3021036 Cutting Head(22mm)(Extra) EXAZEESR) 1
17-3 3021051 Cutting Head(10mm)(Extra) EXRBHESR) 1
18 3021052 Cylinder Holder Support VY VEFBGEX IR 1
19 1200171 Rotation Detector, C. Set R—JLICHE) 1
20 3021062 Rotation Detector Support B 1
21 001203 Screw(9/64-40 X 4.5) xRy 1
22 110008 Screw(M4-0.7 X 5) xy 2
23 3021041 Magnet, C. Set N7 xRy () 1
24 3021042 Magnet Holder N7 xRy hERftE 1
25 0092305 Magnet K42 A 2
26 004445 Screw(11/64-40 X 11) jl=$7) 3
27 1200299 Fabric Detector HKERAMvF 1
28 110115 Screw(M2-04 x 8.5) Ry 2
29 3021201 Fabric Detector Support KEZ Ay FEUFIR 1
30 007606 Screw(9/64-40 x 20) Ry 2
31 2100265 Spacer ANR—1F 2
32 3020468 Air Nozzle(Upper) Unit 7/ ZXIL(E)(EE) 1
33 007405 Screw(9/64-40 x 10.3) xRy 1
34 1096029 Air Tube(4 x 2.5mm)(Black) IF7Fa—7(8) -
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AC16 DEVICE(3)
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AC16 DEVICE(3)

ACT16 % IiE (3)

37

Ref.No Parts No. Description m A Amt. Req
1 3021101 Lower Knife TAX 1
2 3021102 Suction Pipe Block BAE 7Oy 1
3 120001 Screw(M4-0.7 X 14) JI=S7% 2
4 160001 Screw(M4-0.7 X 4) =87 4
5 0093864 Seal Plug Bt 1
6 3021059 Air Nozzle{Lower) 7/ XIL(TF) 4
7 1096029 Aur Tube(4 X 2.5mm)(Black) IF7Fa—T(E) -
8 0068520 Hose Joint ERF 1
9 1096002 Nylon Hose(14 x 10 X 1350mm) FAOAVR—2X 1

10 0068524 Nylon Hose Mouthpiece R—RF 1
11 0022392 Nylon Hose(18 x 12 X 1000mm) FAAOYIR—X 2
12 0010310 Venturi Tube RyFaUg 1
13 0010290 Connector(¢ 6-PT1/8) aAxU 4 1
14 0068523 Hose Clamp(Small) R—=RTZ V7N 1
15 0010721 Cord Clamp(¢ 19-11N) dA—ko5v7 1
16 000665 Washer Tyy 1
17 009974 Screw(M4-0.7 X 8) IRy 1
18 0068522 Hose Clamp{Large) R—RT 327 (K) 1
19 001175 Screw(9/64-40 X 8) jI =37 2
20 3021209 Looper Cover, C. Set JL—IB/N— (%) 1
21 0068225 Looper Cover JL—IXAIX— 1
22 3021203 Reflection Sheet RE>r—h~ 1
23 1096030 Air Tube(6 X 4mm)(Black) I7F2—T(&F) -
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AC16 DEVICE(4)

AC16 K iE (4)

38

Ref.No Parts No. Description m A Amt. Req
1 1249065 Control Box, C. Set FIEIAR v 7 X (48) 1
2 1200161 Control Box Cover SRy 7 238~ 1
3 110076 Screw(M3-0.5 X 6) 1= 4
4 300030 Washer Ty 4
5 1260036 Box Lid RIS 1
6 009791 Screw(M3-0.5 X 6) Exy 2
7 1057040 Counter(Double digit) H77 5 (247) (1) 2
8 1057080 Control Board Unit HIEAR (45) 1
9 1050041 EPROM EPROM 1

10 0010124 Transformer FoVR 1
11-1 0010885 Fuse(2A)(100V) ta—-X 1
11-2 0010912 Fuse(1A){200, 220V} ka—X 1
11-3 0010529 Fuse(0.5A)(380V) Ea—X 1
12 0011709 Controll Box Stay IRy ¥ RXT 1 4
13 006905 Wood Screw(¢ 5.1 x 20) RARY 8
14 0011192 Knee Switch, C. Set B2y F(#8) 1
15 0011189 Knee Switch BRAA v F 1
16 300031 Washer Ty 4
17 300033 Spring Washer A7V T Ty 2
18 100038 Wing Nut(M4) Faourvhk 2
19 0092232 Knee Switch Holder BER Ay FEUSHR 1
20 006910 Wood Screw(¢ 6.8 x 26) AxrY 2
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RF/AC16 DEVICE(3)

RF/ACT16 % & (3)

39

RefNo Parts No. Description m B Amt. Req
1 3021040 Looper Cover Spring Support JAN=3: SO 1
2 007650 Screw(11/64-40 X 5) Exy 1
3 3021204 Supplementary Feed Dog Plate #Bh=E R 1
4 120009 Screw(M4-0.7 X 12) Xy 2
5 001123 Washer TyTy 2
6 005062 Screw(1/4-40 x 8) kxy 1
7 3021202 Supplementary Feed Dog Cover, C. Setfghix ") 73/8—(8) 1
8 3021038 Supplementary Feed Dog Cover fHEpE Y 18— 1
9 3021203 Reflection Sheet REY— K 1

10 3021047 Suction Pipe Block TAETOv 1
11 004312 Screw(1/8-44 X 7.9) Exy 2
12 3021059 Air Nozzle(Lower) 7/ ZXI(TF) 2
13 160001 Screw(M4-0.7 X 4) xRy 4
14 0093864 Seal Plug B 1
15 1096029 Air Tube(4 X 2.5mm)(Black) ITFPFa2—TE) -
16 0068520 Hose Joint BEiRF 1
17 1096002 Nylon Hose(14 X 10 X 1350mm) FaOvik—2A 1
18 0068524 Nylon Hose Mouthpiece IR—RF 1
19 0023392 Nylon Hose(18 X 12 x 1000mm) FrOvik—X 2
20 0010310 Venturi Tube RNyF1UE 1
21 0010290 Connector(¢ 6-PT1/8) aAxo% 1
22 0068523 Hose Clamp(Small) IR—RT S 7 1
23 0010721 Cord Clamp(¢ 19-1N) dA—ROZV7 1
24 000665 Washer A 1
25 009974 Screw(M4-0.7 x 8) Exry 1
2 0068522 Hose Clamp{Large) IR—RI ST (K) 1
27 001175 Screw(9/64-40 x 8) =87 2
28 9620208 Hexagonal Wrench(3mm) 6ALVF 1
29 1096030 Air Tube(6 X 4mm) (Black) IFFa—T(E) -
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RF/AC16 DEVICE(4)

RF/ACT16 % & (4)

40

RefNo Parts No. Description m A Amt. Req
1 1249124 Control Box, C. Set HIEIAR v - Z (fR) 1
2 1200161 Control Box Cover FIfRy 7 X 7/R— 1
3 110076 Screw(M3-0.5 X 6) ERY 4
4 300030 Washer Ty 4
5 1260036 Box Lid Ry o RE 1
6 009791 Screw(M3-0.5 X 6) kxry 2
7 1057040 Counter(Double digit) F1 > 5 (241) (1) 2
8 1057109 Control Board Unit ISR (48) 1
9 1050071 EPROM EPROM 1

10 0010124 Transformer kSR 1
11-1 0010885 Fuse(2A)(100V) ra—X 1
11-2 0010912 Fuse(1A)(200, 220V) ta—X 1
11-3 0010529 Fuse(0.5A)(380V) Fa—X 1
12 0011709 Control Box Stay. HIEAR Y ¥ RXT o 4
13 006905 Wood Screw(¢ 5.1 X 20) ARY 8
14 0011192 Knee Switch, C. Set BEX Ay F(#8) 1
15 0011189 Knee Switch BXAyF 1
16 300031 Washer Tviy 4
17 300033 Spring Washer RAIUVTIv oy 2
18 100038 Wing Nut(M4) Favrvhk 2
19 0092232 Knee Switch Holder BEZ Ay FEEHR 1
20 006910 Wood Screw(¢ 6.8 X 26) ey 2
21 0068456 Supplementary Presser Foot, C. Set  #EHf I (8) 1
22 0068453 Supplementary Presser Foot Holder #Bi#TA& 1
23 000334 Nut Fwvk 1
24 0011586 Screw(11/64-40 x 13.3) Hat= 3 1
25 004208 Adjusting Screw(5/16-24 x 9) BRI 1
26 0068117 Yielding Section Spring IMBI/RR 1
27 0068452 Supplementary Presser Foot Pin BRIy 1
28 004180 Screw(1/8-44 x 4.8) IERY 1
29 0068451 Supplementary Presser Foot fBhIR T 1
30 004207 Screw(M2-04 x 2.5) 8% 1
31 0068449 Supplementary Feed Dog fBhx ") 1
32 009150 Screw(11/64-40 x 11) Exy 1
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SET STYLE SL-C(1)

1 MFS
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SET STYLE SL-C EXCLUSIVE PARTS(1)
-

SL-CER&MA(T)

4]

RefNo Parts No. Description m Amt. Req
1 3021055 MFS, C. Set MFS{#) 1
2 3021548 Sewing Machine Supporting Block TV VHRfRAE 1
3 004215 Screw(3/8-16 X 45) xRy 2
4 000016 Nut Fwhk 8
5 009858 Bolt(M8-1.25 X 75) RIL 4
6 000429 Washer Ty 4
7 0068962 Supporting Block Cushion BR&s7vvay 4
8 000070 Hanging Nut mUFwvhk 4
9 0037912 Chain | 1

10 0068161 Presser Foot Connecting Lever BTHIEEL /N — 1
11 004440 Screw(11/64-40 X 8.3) xRy 1
12 0068160 Handwheel N Rik1 =)L 1
13 001156 Screw(11/64-40 x 13.3) xRy 3
14 3021544 Belt Cover(Upper) NI~ ANR—(E) 1
15 3021545 Belt Cover(Lower) NI b BIR—(TF) 1
16 009973 Screw(M5-0.8 x 10) Ry 4
17 3021009 MLS, C. Set MLS(#8) 1
18 9611043 Pitman By kv 1
19 3021010 Driving Lever Shaft EREL /N —h 1
20 3021012 Rod End Oy RIVE 2
21 000421 Nut(M12) Fwvhk 2
22 3021014 Rod End Nut Oy Ry RFvyh 2
23 000429 Washer A 4 2
24 000676 Spring Washer ATV T Ty o+ 2
25 009891 Screw(M8-1.25 X 20) xRy 2
26 007728 Collar(12 x 24.3 x 10) b 2
27 003635 Screw(1/4-40 X 6) IRy 4
28 3021011 Driving Lever BREHL /N— 2
29 160007 Screw(M6-1 X 6) xRy 4
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SET STYLE SL-C(2)

1 SL-C1




SET STYLE SL-C EXCLUSIVE PARTS(2) SL-CEHR&m(2) 42
-

RefNo Parts No. Description | m A Amt. Req
1 3021105 SL-CT, C. Set SL-C1(#8) 1
2 9603012 Machine Table F—=7N 1
3 350001 Wood Screw(¢ 5.8 X 4.5) ARY 4
4 9611071 Table Stand(H Type) F—JILBI(HE) 1
5 9611043 Pitman Evhkvy 1
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SET STYLE SU-C-R(T1)

1 SU-CT1-R

FD-62G
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@ SET STYLE SU-C-R EXCLUSIVE PARTS(1)
]

SU-C-RERA&Mm(1)

43

Ref.No Parts No. Description m A Amt. Req
1 3021079 SU-CT-R, C. Set SU-CT1-R(#8) 1
2 3021548 Sewing Machine Supporting Block IIVRHE 1
3 004215 Screw(3/8-16 X 45) xRy 2
4 3021069 Belt Cover Bracket ~RJU d AN—EHR 1
5 004176 Screw(M5-0.8 X 12} IExy 2
6 000669 Washer A 9
7 009973 Screw(M5-0.8 X 10) kxy 7
8 3021068 Belt Cover(Lower) RV AHNR—(TF) 1
9 3021065 Belt Cover{Upper) XM~ ANR—=() 1

10 9611077 Pitman(Long) v kv (E) 1
11 0068161 Presser Foot Connecting Lever BT ESlLIN— 1
12 004440 Screw(11/64-40 x 8.3) Ry 1
13 0037912 Chain i | 1
14 000070 Hanging Nut mUFvyh 4
15 0068962 Supporting Block Cushion i e R A 4
16 000423 Washer Ty 4
17 009863 Bolt(M8-1.25 X 120) ALk 4
18 000016 Nut PaMN 8
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SET STYLE SU-C-R(2)

SU-C1-R
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€ SET STYLE SU-C-R EXCLUSIVE PARTS(2)

SU-C-RER &M (2)

44

RefNo Parts No. Description m % Amt. Req
1-1 9613107k Clutch Motor(for 100V) 72y FE~F(100V FB) 1
1-2 9613022% Clutch Motor(for 200V) 75y FE~5(200V FB) 1
2-1 0068934 Handwheel, C. Set(M12-1.75) I\ RiRA —JL(#H) 1
2-2 3020006 Handwheel, C. Set(M10-1) INY RIRA—IL(#R) 1
2-3 3020016 Handwheel, C. Set(M14-2) N RIRAA — L) 1
3-1 3020007 Handwheel Shaft(M12-1.75) I\ KRR — )L 1
3-2 3020008 Handwheel Shaft(M10-1) N> R —JLEh 1
3-3 3020017 Handwheel Shaft(M14-2) NV Rk — L8 1
4 3020009 Handwheel NV RiRA1—I)L 1
5 009508 Screw(11/64-40 X 7.5) xRy 3
6 3021192 Lever Plate L\—#Bh&a 1
7 009977 Screw(M6-1 X 25) Exy 2
8 000613 Washer Tvy 4
9 100003 Nut rab AN 2

10 3021191 Lever(Upper) L/X—(L) 1
11 000498 Washer Ty 1
12 000054 Nut FTvhk 2
13 9611077 Pitman(Long) v kv (E) 1
14 3021193 Lever Holder LR—%& 1
15 006920 Wood Screw(d 5.8 x 32) KRR 4
16 0032784 Lever Pin (PYAC %% 1
17 3021194 Lever(lL.ower) L/X—(T) 1
18 110022 Screw(M3-05 x 10) rExy 1
19 000016 Nut vk 7
20 000676 Spring Washer AR7YVT T 5
21 300019 Washer Twiy 3
22 9603026 Motor Support T-YEfE 1
23 9603025 Motor Support E-SRE 1
24 9603024 Machine Table =7 1
25 000070 Hanging Nut mJFy b 5
26 009861 Bolt(M8-1.25 x 95) MLk 2
27 000429 Washer A 2
28 009863 Bolt{(M8-1.25 x 120) R~ 3
29 9611074 Presser Foot Pedal BB RT I 1

Note : * indicates our recommended part.

(F) * IO MITEE O HERR T T,
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SET STYLE SU-S EXCLUSIVE PARTS

SU-S E &R m

45

Ref.No Parts No. Description m % Amt. Req
1 3021080 SU-S1, C. Set SU-S1(#8) 1
2 3021548 Sewing Machine Supporting Block TYVVERA 1
3 004215 Screw(3/8-16 X 45) IExy 2
4 3021069 Belt Cover Bracket SV ANV VAC: i 1
5 004176 Screw(M5-0.8 x 12) bry 2
6 000669 Washer WAVRZE o 10
7 009973 Screw(M5-0.8 X 10) IRy 8
8 3021068 Belt Cover(Lower) NIk FIR—=(TF) 1
9 3021065 Belt Cover(Upper) NI A=) 1
10 3021073 Position Plate fIER AR 1
11 0068161 Presser Foot Connecting Lever HIHBr&E#‘L NN— 1
12 004440 Screw(11/64-40 X 8.3) Exy 1
13 0037912 Chain fi=| 1
14 000070 Hanging Nut muFvhk 7
15 0068962 Supporting Block Cushion BB Ivyvay 4
16 000429 Washer AR 6
17 009863 [190058] Bolt(M8-1.25 x 120)[M8-1.25 x 150] MRIL k 7
18 000016 Nut +Tvk 13
19 000676 Spring Washer ATV T Tvov 3
20 300019 Washer Ty 1
21 009861 [009863] Bolt(M8-1.25 x 95)[M8-1.25 x 120] ML~ 2
22-1 9613120 SU-82, C. Set(Single Phase 100V) SU-S2(#8) (%48 100V ) 1
22-2 9613121 SU-82, C. Set(3 Phase 200V) SU-S2(f8) (348 200V A) 1
23 3021071 Control Box Support(Front) FIFER v & AR (B1) 1
24 3021072 Control Box Support(Rear) FIFEAR v 7 2R () 1
25 006905 Wood Screw(o 5.1 x 20) KRR 4
26 1200197 Cable(4P) =N 1
27 1200196 Cable(6P) F—7N 1
281 ————— Servomotor(for 100V) H—RE~F(100V A) 1
282 @ === Servomotor(for 200V) H—RE—%(200V ) 1
29 3020016 Handwheel, C. Set(M10}) I\ Rik-r —JL(fR) 1
30 3020008 Handwheel Shaft(M10) Y R —)LE 1
31 3020009 Handwheel N> RiR1—J)L 1
32 009508 Screw(11/64-40 X 7.5) Exy 3
33 9603026 Motor Support(Upper) E—FEfE(L) 1
34 9603025 Motor Support T—SEBfAE 1
35 9603024 Machine Table F—=TI 1
361 @ ————- Control Box(for 100V) HEAR w 2 Z(100V A) 1
362 ————- Control Box(for 200V) HIfEAR v 2 Z(200V A) 1
37 005624 Screw(M4-0.7 x 10) xRy 4
38 9613117 Synchroniser yoArAY 1
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EXTRA PARTS(1) for SU-C-R, SU-S
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EXTRA PARTS(1) for SU-C-R, SU-S SU-C-R, SU-S %5%‘5‘5!%(])46
|
RefNo Parts No. Description m 4 Amt. Req

1 9603025 Motor Support T—YEftE 1
2 009864 " Bolt(M8-1.25 x 200) Lk 9
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EXTRA PARTS(2)

FD-62G-01MR Attaching reinforcing tape RE > F—F 1+

FD-62G




EXTRA PARTS(2)

RefNo Parts No. Description m & Amt. Req
1 0068486 Stitch Plate R 1
2 0068485 Lower Tape Guide TFr—7H4R 1
3 004312 Screw(1/8-44 X 7.9) xRy 1
4 0068472 Lap Former Guide Plate(Left) Sy 77— HA RIR(E) 1
5 0068473 Lap Former Guide Plate(Right) v T 7 x—NHA RIREA) 1
6 004134 Screw(1/8-44 X 6.5) Exy 7
7 0068463 Sewing Cylinder Cover(Upper) Yy ERN— 1
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EXTRA PARTS(3)
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Left side trimming ZtIY F

Right side trimming &HIY Fd
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EXTRA PARTS(3)

RefNo Parts No. Description m A Amt. Req
1 0068443 Stitch Plate #iR 1
2 0068444 Stitch Plate Tongue #iRm 1
3 0068096 Main Feed Dog Bk 1
4 0068441 Differential Feed Dog(5 rows) Bk Y (531) 1
5 3027125 Presser Foot, C. Set3(Right side) HITHFEINETIE) 1
6 3027096 Presser Foot T 1
7 009853 Screw(11/64-40 x 6.5) IExy 1
8 0068127 Carrier/Hook Driving Segment FrUFP - Ty oI AVEN 1
9 0068128 Carrier/Hook Driving Lever Link FrYry - TwvoLN—-UVT 2

10 0068129 Link Pin UvoEy 4
11 004172 Screw(3/32-56 x 34) Exy 4
12 0068126 Thread Hook Driving Lever HiURT7voLIR— 1
13 0068124 Top Cover Thread Hook BRT v 1
14 004353 Screw(9/64-40 x 7) ExY 1
15 0068125 Top Cover Thread Carrier DrivingLever  8fiJsk¥F+ U F L/~ 1
16 0068123 Top Cover Thread Carrier U RFYUT 1
17 004180 Screw(1/8-44 X 4.8) FERY 2
18 0068346 Presser Foot Attach Piece(Right) BIAA RIRE) 1
19 0068347 Presser Foot Attach Piece(Left) BIHA RIR(E) 1
20 004154 Screw(3/32-56 x 1.5) xRy 4
21 0068121 Lower Knife TAX 1
22 3027123 l.ower Knife Clamp TAROS>T7 1
23 001227 Screw(1/8-44 X 3.8) It 8% 1
24 0068117 Yielding Section Spring INBRIZFR 1
25 3027120 Yielding Section BT 1
26 - 0068478 Presser Foot Spring Plate(Left) FIR/AR(E) 1
27 0068158 Presser Foot Spring Plate(Right) HIR/INR(E) 1
28 004173 Screw(3/32-56 x 2.4) Exy 2
29 0068120 Spring Plate Holder HIR/NRRILSY 1
30 0068187 Chip Guard FyTH—R 1
31 3027087 Chip Guard Spring Fv TH—RNR% 1
32 004166 Screw(1/8-44 x 3.2) IRy 1
33 3027098 Presser Foot, C. Set3(Left side) HI(E3)(EYIY ) 1
34 0068157 Presser Foot Spring Plate(Left) B IR/NR(E) 1
35 0068448 Presser Foot Spring Plate(Right) BIR/INR(AE) 1
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EXTRA PARTS(4)

FD-62G-06MR Difference :

2.0mm/ Bxz 2.0mm

1

31
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EXTRA PARTS(4)

REEa(4)

49

RefNo Parts No. Description m B Amt. Req

1 3027003 Presser Foot, C. Set3 HIGHE3) 1

2 3027001 Presser Foot, C. Setl HIT(HET) 1

3 009853 Screw(11/64-40 x 6.5) ERY 1

4 0068127 Carrier/Hook Driving Segment FrUFP - TuoeITXVE 1

5 0068128 Carrier/Hook Driving Lever Link FYUrP - TvoLNR=UVT 2

6 0068129 Link Pin oy 4

7 004172 Screw(3/32-56 X 3.4) kRy 4

8 0068126 Thread Hook Driving Lever MUART7y I LN~ 1

9 0068124 Ornamental Thread Hook fURT Vo 1
10 004353 Screw(9/64-40 x 7.2) xRy 1
11 0068125 Ornamental ThreadCarrierDrivingLever  #iYJs2¥v U7 L/X— 1
12 0068123 Ornamental Thread Carrier HURFPIUFLI— 1
13 004180 Screw(1/8-44 x 4.8) Ry 2
14 0068346 Presser Foot Attach Piece(Right) BIHA RIRE) 1
15 0068347 Presser Foot Attach Piece(Left) BxA4 RIR(E) 1
16 004154 Screw(3/32-566 X 1.5) xry 4
17 0068121 Lower Knife TAX 1
18 3027062 Lower Knife Clamp TAROZVT 1
19 001222 Screw(1/8-44 x 3.8) Exy 1
20 0068117 Yielding Section Spring INBRITR 2
21 3027120 Yielding Section JERT 1
22 3027005 Cloth Plate Guide mACR 1
23 004182 Screw(3/32-56 X 2) =% 2
24 3027007 Presser Foot Spring Plate(Left) HITHR/NR(E) 1
25 3027008 Presser Foot Spring Plate(Right) BIR/INR(EB) 1
26 004173 Screw(3/32-56 x 2.4) ExY 2
27 0068120 Spring Plate Holder HITIR/INRRILY 1
28 3027009 Chip Guard FyIH—-R 1
29 3027087 Chip Guard Spring FyTH-RATIT 1
30 004166 Screw(1/8-44 X 3.2) xRy 1
31 0068508 Upper Knife EXX 1
32 3028000 Stitch Plate #HiR 1
33 3029001 Main Feed Dog(P=1.8mm) #xY 1
34 3029000 Differential Feed Dog(P=1.8mm) BIE Y 1
35 3021034 Lap Former SwTTA—X 1
36 3027015 Presser Foot, C. Set3 HI(#E3) 1
37 3027013 Presser Foot, C. Setl HIEET) 1
38 0068558 Ornamental Thread Carrier HURFYUT 1
39 0068509 Lower Knife TXX 1
40 3027016 Presser Foot Spring Plate(Left) HIR/NR(E) 1
41 3027017 Presser Foot Spring Plate(Right) BIR/N\R(EH) 1
42 3028006 Stitch Plate Tongue R 1
43 3028005 Stitch Plate iR 1
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EXTRA PARTS(H)

FD-62G-06MS

FD-62G



EXTRA PARTS(5)

RefNo Parts No. Description @ A Amt. Req
1 3021023 Knife Holder Guide Collar, C. Set EXARRIVG HA RAHZ—(#) 1
2 3021021 Knife Holder Shank Support EXZRRIE YO HB 1
3 0068181 Knife Holder Spring EXZRILET IRE 1
4 3021022 Knife Holder Guide Collar EAZRNET A RIS~ 1
5 004185 Screw(8/64-40 X 7.2) ji= S 1
6 0068180 Knife Holder Shank EAZRRIWNET vy 1
7 3020471 Sewing Head Cover(Front) V—A Ty RETA/— 1
8 3021026 Frame Chip Guard Bracket 7L—LFvT7H—REfE 1
9 001175 Screw(8/64-40 X 8) =3 2

10 000322 Nut +Tvhk 2
11 3021025 Frame Chip Guard Support ZL—LFvTH—RXT

12 3021024 Frame Chip Guard JL—LFyTH—R

13 001203 Screw(9/64-40 x 4.5) Exy

14-1 3021120

Lap Former(Note 1)

9w 7FT7x—~(EET)

14-2 3021087

Lap Former(Note 2)

Sw 77— (E2)

JRPY PG Y [ (Y (S ) ) ] [ e

15 3021033 Lap Former Slide Block PANE R

16 004172 Screw(3/32-56 X 3.4) Exy

17 001228 Screw(3/32-56 x 3.2) IExy

18 0068471 Lap Former Slide Block Spring PAPNE G S-VAE 3

19 004182 Screw(3/32-56 x 2.5) xRy

20 0068473 Lap Former Guide Plate(Right) ST I7x—HA RIRE)

21 0068472 Lap Former Guide Plate(Left) YT T A= A1 RIR(E) 1
22 0068463 Sewing Cylinder Cover(Upper) VY EANR— 1
23 004134 Screw{1/8-44 X 6.5) ERY 8
24 004218 Screw(3/32-56 x 1.6) xRy 1
25 3020473 Knife Driving Lever EXRLIR— 1

Note 1 : The width of the end : 5.0mm

(E1) Sl : 5.0mm

Note 2 : The width of the end : 4.2mm

(E2) Sl DR : 4.2mm

FD-62G
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EXTRA PARTS(6)

FD-62G-06MS
1

FD-62G



EXTRA PARTS(6)

RefNo Parts No. Description m A Amt. Req
1 3020015 Carrier/Hook Driving Rod(Left), C. Set £+ U7 - 7w o0y R(E)HE) 1
2 0068148 Carrier/Hook Driving Rod(Left) Fy P - TwoOy R(E) 1
3 001174 Screw(9/64-40 x 10.3) kxry 2
4 0068551 Rod Ball(Left) A RER(E) 1
5 0068552 Carrier/Hook Sleeve Lever FrUF - TYIRY—=TLJ/I— 1]
6 000347 Nut Fwvhk 1
7 0068553 Needle Clamp(6.0) #1E A 1
8 000393 Pin (i 5
9 3027080 Presser Foot, C. Set3 HI(HE3) 1

10 3027082 Presser Foot, C. Setl HWIGEET) 1
11 009853 Screw(11/64-40 X 6.5) xRy 1
12 0068127 Carrier/Hook Driving Segment FrUT - TyoEITAVE 1
13 0068128 Carrier/Hook Driving Lever Link FvyUrP - ZyoLNR=-Uvs 2
14 0068129 Link Pin Doy 4
15 004172 Screw(3/32-56 X 3.4) kEzxy 4
16 0068126 Thread Hook Driving Lever BiURT7y I LIN— 1
17 0068124 Ornamental Thread Hook BRIy 1
18 004353 Screw(9/64-40 X 7.2) Exy 1
19 0068125 Ornamental ThreadCarrierDrivingLever &) RF+ U P L/X— 1
20 0068558 Ornamental Thread Carrier BURFYUT 1
21 004180 Screw(1/8-44 x 4.8) xRy 2
22 0068346 Presser Foot Attach Piece(Right) T HA RIR(A) 1
23 0068347 Presser Foot Attach Piece(Left) I HA RIR(E) 1
24 004154 Screw(3/32-56 X 1.5) I8 4
25 0068121 Lower Knife TAZ ‘ 1
26 3027062 Lower Knife Clamp TAXRGZvT 1
27 001222 Screw(1/8-44 x 3.8) =87 1
28 0068117 Yielding Section Spring LS :: AN S 2
29 3027010 Yielding Section IMRT 1
30 3027058 Cloth Guide Plate wHAR 1
31 004182 Screw(3/32-56 X 2) xRy 2
32 3027084 Presser Foot Spring Plate(Left) T HR/SR () 1
33 3027085 Presser Foot Spring Plate(Right) W IR/AR(R) 1
34 004173 Screw(3/32-56 X 2.4) 1R 2
35 0068120 Spring Plate Holder HTHR/SRRINSY 1
36 3027009 Chip Guard FyIH-—R 1
37 3027087 Chip Guard Spring FyITH=RXTFIVT 1
38 004166 Screw(1/8-44 x 3.2) I3 1
39 0068184 Upper Knife EXX 1
40 3029014 Main Feed Dog(P=2.1mm) #axY 1
41 3029018 Differential Feed Dog(P=2.1mm) AIxY 1
4?2 3028014 Stitch Plate £k 1
43 0068560 Stitch Plate Tongue R 1
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EXTRA PARTS(7)
FD~62G-12MR Difference :

1.5mm/ B¢Z 1.5mm
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EXTRA PARTS(7)

Ref.No Parts No. Description m A Amt. Req
1 3027119 Presser Foot, C. Set3 WIT(JE3) ’ 1
2 3027117 Presser Foot BT 1
3 009853 Screw(11/64-40 X 6.5) Ry 1
4 0068127 Carrier/Hook Driving Segment FrUT - Ty oEITAVE 1
5 0068128 Carrier/Hook Driving Lever Link FrUF - TwoLNR=Uvy 2
6 0068129 Link Pin oy 4
7 004172 Screw(3/32-56 x 3.4) =87 4
8 0068126 Thread Hook Driving Lever HURTv I LN— 1
9 0068124 Ornamental Thread Hook fURT v 1

10 004353 Screw(9/64-40 X 7.2) TRy 1
11 0068125 Ornamental Thread Carrier DrivingLever &l %kF v+ U7X L /X— 1
12 0068123 Ornamental Thread Carrier B RFFUT 1
13 004180 Screw(1/8-44 X 4.8) ERY 2
14 0068346 Presser Foot Attach Piece(Right) BIHA RIR(A) 1
15 0068347 Presser Foot Attach Piece{l.eft) BrA4 RR(E) 1
16 004154 Screw(3/32-56 x 1.5) kxy 4
17 0068509 Lower Knife TAXR 1
18 3027124 Lower Knife Clamp TAROZVT 1
19 001227 Screw(1/8-44 x 3.8) jl= 87 1
20 0068117 Yielding Section Spring INBRTZRER 1
21 3027121 Yielding Section INET 1
22 0068474 Cloth Plate Guide HwACR 1
23 004182 Screw(3/32-56 X 2) xRy 2
24 0068504 Presser Foot Spring Plate(Left) WITIR/NR(E) 1
25 0068505 Presser Foot Spring Plate(Right) BIR/R(A) 1
26 004173 Screw(3/32-56 X 2.4) Exy 2
27 0068120 Spring Plate Holder B IRNARKRILS 1
28 0068187 Chip Guard FyvIH-R 1
29 3027087 Chip Guard Spring FyIH-RIATYV T 1
30 004166 Screw(1/8-44 X 3.2) B3Ry 1
31 0068508 Upper Knife LEAR 1
32 0068500 Stitch Plate #iR 1
33 0068444 Stitch Plate Tongue R 1
34 0068507 Main Feed Dog(P=1.8mm) #®xl) 1
35 0068506 Differential Feed Dog(P=1.8mm) ElIEES) 1
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EXTRA PARTS(8)

FD-62G-01

-
1
<

g?
1

FD-62G-01

4

% ;

FD-62G-01

FD-62G-12MR

FD-62G-12MR

FD-62G

13




EXTRA PARTS(8) 053 T8 S (8) 53
]

RefNo Parts No. Description m A Amt. Req
1 3027010 Yielding Section(Note 1) IMBIGET) 1
2 3020004 Fabric Guide(Note 2) wWHARGE2) 1
3 001230 Screw(3/32-56 X 3.8) Iy 1
4 3029004 Main Feed Dog(with Rubber)(P=2.1mm)#x " (Z/8—% ) 1
5 3029002 DifferentialFeedDog(withRubber)(P=2.1mm) Bl:& Y (T/8—3ik")) 1
6 3029009 Main Feed Dog(Coarse Mesh) #% Y (im) 1
7 3029008 Differential Feed Dog(Coarse Mesh) 80 U (i 8) 1
8 3027074 Presser Foot Spring Plate(Left)(Note 3)#f Tik/\R& () (£ 3) 1
9 3027075 Presser FootSpring Plate(Right)(Note3) #IR/\R(H)(E3) 1

10 0068549 Presser Foot Spring Plate(Left) (Note 4)# TiR/\R () (E4) 1
11 0068550 Presser FootSpring Plate(Right){Note4) #RI#R/\R(E)(E4) 1
12 3021075 Suction Pipe BAE 1
13 160007 Screw(M6-1 x 6) Exy 1

Note 1 : For light materials

(E1) EH A

Note 2 : Fabric Guide for left side trimming

(E2) EVIY AT AA F

Note 3 : For Crotch Seam
E3)7uvdr—2rH

Note 4 : Shorter than standard part
(E4) R X D EY
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54

RefNo Parts No. Description m A Amt. Req
1 9620697 Thread Stand, C. Set(7 Spools Type) Rir& (#8) (7 &%) 1
2 9620704 Thread Hanger ALy RNAVFA 1
3 911061 Screw(M6-1 X 10) I8 4
4 9620631 Column Cap ASLFxvy v/ 1
5 9620700 Eyelet FALY K~ 26
6 9620634 Thread Guide Holder(Large) HA KRRV (K) 1
7 911002 Screw(M4-0.7 x 20) R 1
8 911001 Screw(M4-0.7 X 12) R 1
9 910001 Nut Fw bk 4

10 9620706 Thread Guide Arm HARFP—LA 1
11 9620707 Thread Guide Holder(Small) HA RIRILE (N 1
12 911062 Screw(M4-0.7 X 15) xRy 2
13 9620705 Thread Guide REA 1
14 9620709 Thread Stand RUB 1
15 9620644 Spool Cushion ART=Nowvayv 7
16 9620710 Spool Pin A7—IL# 7
17 9620711 Spool Mat A7=NIUX vk~ 7
18 9620712 Spool Seat Disc A7—=)im 7
19 910014 Nut(M6-1) Fvhk 14
20 930056 Washer Ty 14
21 9620708 Thread Stand Bar SIrtE 1
22 3021106 Column Pipr, C. Set 25 LR T (#E) 1
23 9620669 Column Cap AT LFvr v/ 1
24 9620673 Column Pipe Connector AS LA TH]HFE 1
25 911006 Screw(M5-0.8 X 13) Ry 2
26 910004 Nut ra A 2
27 9620675 Column Pipe(Lower) AT LA 7(TF) 1
28 930054 Washer Ty 1
29 910005 Nut(5/8-18 UNF) Fvk 1
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ACCESSORIES




ACCESSORIES

779y ER
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RefNo Parts No. Description m % Amt. Req
1 © 0037913 Bag ® 1
2 0099094 Screwdriver(2.5 X 75mm) RSN ]
3 0099091 Screwdriver(5.5 x 200mm) (N2 AN 1
4 0099051 Thread Tweezers vty 1
5 0037916 Hexagonal Wrench(3.2mm) 8ALVF 1
6 0085964 Hexagonal Wrench(4mm) 6AaLYF 1
7 9620402 Wrench(7 X 5.5) L>YF 1
8 0037945 Wrench(7.9 x 8) L>F 1
9-1 0068121 Lower Knife TXAX 1
9-2 3021109 & Lower Knife(12HR, 12HS) TAX 1

10-1 0068184 Upper Knife EXX 1
10-2 3021111 & Upper Knife(12HR, 12HS) XX 1
11 3000010 Looper Threading Bar J—IREY 1
12 9620002 Oiler HEY 1
13 ————- SF Qil 68(350ml) i 1
14-1 9720248 Instruction Book 1
14-2 9720247 Bk WEREE 1
15 9710115 Parts Book K=Y Twvy 1
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EXTRA TOOLS & GAUGES

FD-62G



€ EXTRA TOOLS & GAUGES
|

Ref.No Parts No. Description I Amt. Req
1 0068365 Looper Rocking Movement Gauge Unit  JL—/XEGEEEET — () 1
2 0068366 Looper Rocking Movement Gauge Graduation JL—/\ZEHESNE BHEER 1
3 0068367 Looper Rocking Movement Gauge Pointer  JL—/NEREEEEL 1
4 0068361 Looper and Needle Cynchronizing Gauge Unit  &F - JL—/REA V75 —J({#8) 1
5 0068362 Needle Setting Block HEyr 2770y 1
6 000173 Nut PAVAN 1
7 004200 Adjusting Screw(7/32-40 x 21.8) REERY 1
8 0068363 Looper Clamp and Height Gauge W—Ro3>7 1
9 004201 Screw(9/64-40 X 11.1) rxry 1

10 004404 Screw(3/32-56 x 5.1) Ry 1
11 0068364 Cynchronizing Gauge Rod # - W= Zo =IOy R
12 0068368 Looper Angle Gauge W—RBET—Y 1
13 0068369 Looper Gauge YA ) 1
14 0068371 Looper Avoid Gauge Unit J—IJ IR ERE YT — YV (1R) 1
15 0068370 Needle Height Test Pin FAREY 2
16 0068360 Needle Height Gauge(MR) ey s— 1
17 0068563 Needle Height Gauge(MS) CHETs—Y 1
18 0068375 Needle Bar Setting Torque Rod SRV N~ 1
19 0099096 HexagonalWrenchKey(T-Handle)(6.35mm}(1/dinch} T B —L > F 1
20 0037923 Hexagonal Screwdriver(1.98mm)(5/64inch) F¥—L > FHH RS54/ 1
21 0089087 Wrench(OpenandBoxEnds)(6.35mm)(1/4inch) L >+ 1
22 0099098 Pin Wrench EvLyF 1
23 0099099 Offset Box Wrench(4.76mm){3/16inch) #A7twv kv oL VF 1
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WARNING LABEL EE X)L

LABEL Parts No. Description
NI Ty AR
JAN
=
390220 |[SAFETY INSTRUCTON LABEL

A\

o

k-
[ e
—

Ll
Bif
— R
EIlf

o
=

[AZEEEL] cor/ - ERTaL R
m SRR v F 2G>,
58> ThnEITE ¢, « DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power .
supply and wait REFENL
more than 5 minutes
before opening.
“Be sure to connect earth line”,
—L 390145
N T—AFNIL
ROTATINGDIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
BERARERT N
EYE GUARD : TAKE CARE NOT GAUSE INJURY
TOEYES
390147 | BELT COVER: DO NOT INSERT FINGERS
THEE
CAUTION HHEESNIL
GAUTION FOR HGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

—t £, —
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FD-62G class LIST of MAIN SPARE PARTS(ZE#& U Z M)(1)

Main Parts
&
% \
Needle Presser Presser Presser Foot |Presser Foot
Clamp Foot, Foot Spring Plate Spring Plate
C. Set3 (Left) (Right) ‘
Models ik A T ($H3) T IR N\RE)| E IR AR )
FD-62G-01MR 0068053 3027092 3027090 0068118 0068119
01MR-12 " 3027127 " " 1"
01MR-50 " 3027092 1" " "
01MR-59 " 3027098 3027096 0068157 0068448
01MS 0068553 3027095 3027093 0068561 0068562
01MS—-12 " 3027187 " " 1"
01MS-50 1" 3027095 " " "
Main Parts
I
Lap Carrier/ Carrier/ Knife Stitch
Former Hook Sleeve [Hook Rod Driving Plate
Lever Ball(Left) Lever
Models 5y FIA—< | RAJ—TL/3—| OvFEkE) | EXRL/N— AL
FD-62G-01MR 0068150 3020050 3020430 0068490
01MR-12 7] " " 17
01MR-50 " " " "
01MR-59 0068150 3020050 " 0068443
01MS 0068552 0068551 " 0068559
01MS—-12 17 " " "
01MS-50 " " " "




&

SO
2 Ty | <
&
Upper Lower Lower Top Cover Top Cover Cloth
Knife Knife Knife Thread Thread Guide
Clamp Carrier Hook Plate _
EAX T AR TARISUT AR XTYUT| BRURTVY mAAk
0068184 0068121 3027123 0068123 0068124
n n " " "
1 1/ " 0068558 "
n " n 17 "
" " " " 74
S Y/

g <2 i
Stitch Differential Main Needle Needle Looper
Plate Feed Dog Feed Dog Guard Guard
Tongue (Front) (Rear)

st iR HIEY) 2L #1247 (Hi1) g2 (02) JL—N
0068491 0068095 0068096 0068218 0068097 0068217
178 7 " 17 17 I
0068444 0068441 0068096 " " "
0068560 0068095 0068096 n 1 "
" 0068095 0068096 1 " 1
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FD-62G class LIST of MAIN SPARE PARTS(ZEH&EY Z h)(2)

Main Parts
&2
\
Needle Presser Presser Presser Foot |Presser Foot
Clamp Foot, Foot Spring Plate Spring Plate
C. Set3 (Left) (Right) i
Models gtk A JHIT($A3) oI TR/ ARE)| FH IR AR EHE)
FD-62G-03MR 0068053 3027102 3027100 0068423 0068424
03MS 0068553 3027106 3027104 3027023 3027024
06MR , 0068053 3027052 3027054 3027056 3027057
07MS 0068553 3027109 3027107 3027077 3027078
07MS-1 " " 1/ 1/ "
Main Parts
AN
AN
Lap Carrier/ Carrier/ Knife Stitch
Former Hook Sleeve |Hook Rod Driving Plate
Lever Ball(Left) Lever
Models SvTI+—< | RA)—JL/N\—| avFEk(E) [ EARL/\— E1R
FD-62G-03MR 0068150 3020050 3020430 0068490
03MS 0068552 0068551 1" 0068559
06MR 3021120 0068150 3020050 3020473 3028013
07MS 3021091 0068552 0068551 0068552 3028012
07MS—-1 7 " 7 " 3028017
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&

(o <
. © - y
D )| @
Upper Lower Lower Top Cover Top Cover Cloth
Knife Knife Knife Thread Thread Guide
' Clamp Carrier Hook Plate i
EAX FAX | FARGSU T | B REvT7 | BURIvD | #ALE
0068184 0068121 3027123
" 7" "
1" /" 3027062 0068123 0068124 3027058
1 1" 3027124 0068558 3021092 A,—f””/””
" " " " 7"
Stitch Differential Main Needle Needle Looper
Plate Feed Dog Feed Dog Guard Guard
Tongue (Front) (Rear)
&R HIEY 3] &1 52 4 (HI) g4 (1%) JL—/
0068491 0068095 0068096 0068218 0068097 0068217
0068560 0068095 0068096 7 17 "
0068491 3029018 3029014 " 1 "
0068560 3029015 3029016 " " 1

1

1

"

"

14

3029305
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FD-62G class LIST of MAIN SPARE PARTS(ZE#& Y 2 1)(3)

Main Parts
&
\
Needle Presser Presser Presser Foot |Presser Foot
Clamp Foot, Foot Spring Plate Spring Plate
C. Set3 (Left) (Right)
Models gtk A FRIT(#H3) B I [HIfRA\ARE[IRIAR ARE)
FD-62G-12MR 0068053 3027140 3027110 3027144 3027145
12MR-12 " 3027188 1 0068464 0068465
12MS 0068553 3027143 3027113 3027144 3027145
12MS-52 7 3027232 3027230 " 7
12MS-53 7 3027235 17 7" 7
12HR 0068053 3027177 3027175 3027166 3027167
12HS 0068553 3027180 3027178 1 1
15MS " 3027092 3027090 0068118 0068119
Main Parts
N ‘
& @% %
Lap Carrier/ Carrier/ Knife Stitch
Former Hook Sleeve |Hook Rod Driving Plate
Lever Ball(Left) Lever
Models S9TIA4—< | RJ—TLs—| OvFER(E) | EARL/\— FaKi
FD-62G-12MR 3021120 0068150 3020050 3020430 3028015
12MR-12 " 17 " " "
12MS 7 0068552 0068551 17 3028016
12MS-52 " " " " "
12MS-53 17 " " " 17
12HR 3021119 0068150 3020050 17 3028015
12HS 1 0068552 0068551 7 3028016
15MS 7" " 7 0068490
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&

D

N®
= )| @
&
Upper Lower Lower Top Cover Top Cover Cloth
Knife Knife Knife Thread Thread Guide
Clamp Carrier Hook Plate _
EAZ T AR TARDSUT ) RFv)7| UKDV mAHAR
0068184 0068121 3027124 0068123 0068124 3027147
" 7" " " " "
" " " 0068558 " "
" " " " " 0068474
n " " " 3029310 "
3021111 3021109 1 0068123 0068124 3027169
" " " 0068558 " 1/
0068184 0068121 3027123 0068123 /"
K ==
Stitch Differential Main Needle Needle Looper
Plate Feed Dog Feed Dog Guard Guard
Tongue (Front) (Rear)
&1 HJT HIE") £ 24 @ED | EHEHER) JL—i\
0068491 0068095 3029019 0068218 3029019 0068217
1/ " ” 7 " 17
0068560 " 17 " " "
" " " " " "
7 1] 17; 7 7 17
0068491 " " " 1/ "
0068560 17 17 " " 17

"

14

0068096

"

1

14
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INDEX

FD-62G Page = 1
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
00001716 41 4 000393 13 2 _ 000550 11 25
000016 43 18 000393 15 21 000568 14 3
000016 44 19 000393 18 2 000586 8 8
000016 45 18 000393 21 32 000588 36 14
000039 6 7 000393 22 32 000600 28 17
000054 44 12 000393 23 32 000600 29 20
000070 41 8 000393 25 34 000600 31 3
000070 43 14 000393 27 20 000600 32 29
000070 44 25 000393 51 8 000600 33 21
000070 45 14 000421 41 21 000600 35 8
000145 14 5 000426 28 18 000613 44 8
000173 b6 6 000426 29 21 000623 29 6
000187 1 44 000426 31 4 000623 30 13
000203 5 27 000426 32 30 000623 30 43
000278 5 35 000426 33 22 000623 32 23
000306 8 28 000426 35 9 000623 35 21
000306 9 23 000429 41 6 000623 36 4
000322 1 13 000429 41 23 000644 29 12
000322 16 10 000429 43 16 000644 30 6
000322 50 10 000429 44 27 000644 36 12
000334 30 39 000429 45 16 000665 .37 16
000334 32 19 000463 4 13 000665 39 24
000334 34 4 000470 8 23 000669 43 6
000334 40 23 000471 7 b5 000669 45 6
000335 1 45 000472 1 20 000676 41 24
000335 29 13 000474 1 32 000676 44 20
000335 30 7 000474 9 22 000676 45 19
000335 36 13 000474 11 18 000726 1 22
000340 1T 10 000475 10 41 000755 9 15
000347 7 ©6 000477 8 3 _

000347 13 40 000478 2 4 001107 3 29
000347 15 29 000479 1 39 001123 34 14
000347 18 9 000480 2 22 001123 39 b5
000347 21 41 000485 3 17 001132 30 17
000347 22 41 000486 2 28 001132 32 4
000347 23 41 000487 10 42 001132 33 3
000347 25 43 000488 10 45 001156 34 5
000347 27 18 000489 8 41 001156 40 24
000347 51 6 000498 44 11 001156 41 13
000355 7 21 000509 4 25 001170 5 28
000355 8 25 000532 3 7 001174 7 4
000355 9 8 000532 11 26 001174 13 37
000356 7 19 000532 29 11 001174 15 26
000356 8 09 000532 30 5 001174 18 6
000356 9 © 000532 32 5 001174 21 38
000356 27 7 000532 33 4 001174 22 38
000363 6 56 000532 36 11 001174 23 38
000390 4 18 000548 8 33 001174 25 40



INDEX

FD-62G Page =2
Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g) Parts No. PageNo. Ref.No. Weight(g)
001174 27 15 001923 36 10 004154 49 16
001174 51 3 004154 51 24
001175 1 43 003312 3 65 004154 52 16
001175 7 38 003410 5 6 004160 10 27
001175 16 9 003434 5 8 004161 10 25
001175 34 16 003434 10 13 004162 9 31
001175 37 19 003473 8 36 004163 10 22
001175 39 27 003473 10 31 004164 8 17
001175 50 9 003635 7 45 004165 8 2
001196 3 66 003635 26 12 004166 6 42
001203 2 26 003635 41 27 004166 12 31
001203 14 14 003638 9 5 004166 13 34
001203 16 13 003638 27 4 004166 15 19
001203 36 21 003646 5 13 004166 17 30
001203 50 13 003649 5 12 004166 18 40
001222 3 40 003659 5 49 004166 19 30
001222 8 12 003670 6 62 004166 20 32
001222 17 19 004166 21 30
001222 49 19 004123 5 22 004166 22 30
001222 51 27 004134 2 18 004166 23 30
001227 6 32 004134 3 61 004166 24 32
001227 12 19 004134 16 23 004166 25 32
001227 13 25 004134 18 53 004166 48 32
001227 15 9 004134 19 38 004166 49 30
001227 18 29 004134 20 41 004166 51 38
001227 19 19 004134 21 4 004166 52 30
001227 20 19 004134 22 49 004167 6 1
001227 21 19 004134 23 49 004168 10 44
001227 22 19 004134 24 40 004169 8 42
001227 23 19 004134 25 51 004170 5 43
001227 24 19 004134 47 6 004171 7 44
001227 25 19 004134 50 23 004171 26 11
001227 48 23 004138 10 47 004172 6 20
001227 52 19 004141 2 20 004172 12 7
001228 16 17 004154 6 29 004172 13 13
001228 18 48 004154 12 16 004172 16 16
001228 19 33 004154 13 22 004172 17 7
001228 20 36 004154 15 6 004172 18 17
001228 21 44 004154 17 16 004172 19 7
001228 22 44 004154 18 26 004172 129 32
001228 23 44 004154 19 16 004172 20 7
001228 24 34 004154 20 16 004172 20 35
001228 25 45 004154 21 16 004172 21 7
001228 50 17 004154 22 16 004172 21 43
001230 b3 3 004154 23 16 004172 22 7
001601 3 10 004154 24 16 004172 22 43
001923 29 10 : 004154 25 16 004172 23 7

N
w

001923 30 4 004154 48 20 004172 43
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004172 24 7 004180 24 13 004203 9 29
004172 24 35 004180 25 13 004206 3 25
004172 25 7 004180 34 9 004207 34 11
004172 25 46 004180 40 28 004207 40 30
004172 48 11 004180 48 17 004208 34 6
004172 49 7 004180 49 13 004208 40 25
004172 50 16 004180 51 21 004215 41 3
004172 51 15 004180 52 13 004215 43 3
004172 52 7 004181 7 39 004215 45 3
004173 6 38 004181 8 47 004216 6 50
004173 12 25 004181 26 7 004218 16 24
004173 13 30 004182 5 46 004218 18 55
004173 15 15 004182 16 19 004218 19 40
004173 17 26 004182 17 23 004218 20 43
004173 18 34 004182 18 43 004218 21 51
004173 19 26 004182 19 23 004218 22 51
004173 20 26 004182 20 23 004218 23 51
004173 21 26 004182 21 23 004218 24 42
004173 22 26 004182 22 23 004218 25 53
004173 23 26 004182 23 23 004218 50 24
004173 24 26 004182 24 23 004245 3 43
004173 25 26 004182 25 23 004249 11 19
004173 48 28 004182 49 23 004284 8 46
004173 49 26 004182 50 19 004312 2 8
004173 51 34 004182 51 31 004312 39 11
004173 52 26 004182 52 23 004312 47 3
004174 1 38 004184 1 15 004313 5 36
004175 1 31 004185 5 38 004321 3 64
004176 6 44 004185 7 36 004352 1 7
004176 43 5 004185 12 10 004352 8 34
004176 45 5 004185 16 5 004353 6 23
004177 5 11 004185 24 10 004353 11 24
004178 10 18 004185 25 10 004353 13 16
004179 7 41 004185 26 5 004353 17 10
004180 3 38 004185 50 5 004353 18 20
004180 6 26 004186 5 15 004353 19 10
004180 6 35 004187 3 b2 004353 20 10
004180 12 13 004188 1 54 004353 21 10
004180 12 22 004190 2 29 004353 22 10
004180 13 19 004191 3 60 004353 23 10
004180 15 12 004192 1 4 004353 48 14
004180 17 13 004194 2 5 004353 49 10
004180 18 23 004196 1T 17 004353 51 18
004180 19 13 004197 3 50 004353 52 10
004180 20 13 004198 11 22 004358 T 11
004180 21 13 004200 56 7 004358 3 8
004180 22 13 004201 56 9 004358 6 59

004180 23 13 004202 6 004404 56 10

EN
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006910 38 20 009853 19 3
ggjjig 2 g 006910 40 20 009853 20 3
006920 44 15 009853 21 3
004440 4 21
004440 10 9 009853 22 3
004440 41 11 007006 34 18 009853 23 3
004440 43 12 007311 3 57 009853 24 3
004440 45 12 007405 2 35 009853 25 3
004441 o 3 007405 14 2 009853 48 7
004aal 27 6 007405 36 33 009853 49 3
004445 Ll 007605 11 8 009853 51 11
004445 36 28 007606 36 30 009853 52 3
004551 10 34 007609 7 8 009858 41 5
004552 3 13 007616 10 46 009861 44 26
007619 3 35 009861 45 21
007619 5 20 009863 43 17
882888 22 13 007621 1 37 009863 44 28
005000 33 & 007621 2 14 009863 45 17
005004 10 & 007621 10 40 009864 46 2
005040 8 40 007627 2 33 009891 41 25
005040 30 35 007627 18 58 009937 28 28
005040 32 1% 007650 2 24 009937 29 29
005047 5 o8 007650 11 16 009937 30 30
007650 39 2 009937 33 14
005062 39 6
005070 5 24 009973 35 7
008047 5 5 009973 41 16
005076 1 29
005076 11 36 009973 43 7
005431 3 6 009104 1 19 009973 45 7
005505 30 40 009142 1 27 009974 37 17
005205 32 20 009142 2 38 009974 39 25
005550 s 38 009150 11 20 009977 44 7
009150 34 20 009992 36 5
005553 6 52
009150 40 32
005624 45 37
005650 6 46 0010018 35 20
005650 11 34 009508 10 6 0010052 30 42
009508 44 5 0010052 32 22
009508 45 32 0010054 35 22
8822;3 ?i g 009604 8 14 0010055 28 11
006005 28 20 009730 3 55 0010084 30 23
006905 29 22 009768 35 23 0010084 32 12
006005 31 6 009791 38 6 0010084 33 11
006905 32 32 009791 40 6 0010108 28 14
006005 33 24 009853 1 9 0010108 29 24
006005 38 13 009853 6 16 0010108 30 26
006905 40 13 009853 12 3 0010108 32 26
008005 45 25 009853 13 9 0010108 33 18
006910 26 4z 009853 15 3 0010108 35 2
009853 17 3 0010112 30 44
3

009853 18 1 0010112 32 24
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0010119 29 31 0011168 14 6 0037912 43 13
0010119 30 31 0011189 38 15 0037912 45 13
0010119 33 16 0011189 40 15 0037913 55 1
0010120 28 26 0011192 38 14 0037916 55 b5
0010120 29 28 0011192 40 14 0037923 56 20
0010120 30 28 0011340 29 36 0037945 55 8
0010120 33 13 0011340 31 9
0010120 36 2 0011709 29 34 0068003 1 36
0010124 38 10 0011709 31 7 0068006 2 2
0010124 40 10 0011709 38 12 0068007 2 3
0010142 30 25 0011709 40 12 0068011 1 6
0010142 35 3 0011795 35 18 0068013 1 12
0010263 28 24 0011943 29 42-1 0068014 1T 14
0010263 29 30 0011944 29 42-2 0068024 2 16
0010263 30 22 0011945 29 42-3 0068027 2 19
0010263 32 11 0011946 29 42-4 0068032 2 9
0010263 33 10 0068033 5 2
0010263 33 15 0012029 28 8 0068035 4 19
00710263 36 3 0012030 28 9 0068038 5 16
0010264 28 21 0068039 5 1
0010264 29 25 0020472 10 37 0068043 5 7
0010264 30 24 0020472 117 0068047 4 7
0010264 32 33 0022392 37 11 0068048 4 9
0010264 33 25 0068050 4 11
0010264 35 4 0023392 39 19 0068053 5 40
0010267 35 14 0068057 5 7
00710289 35 16 0031111 3 23 0068059 5 26
0010290 37 13 0068060 5 23
0010290 39 21 0032339 3 46 0068066 9 7
0010293 29 32 0032421 1 5 0068069 8 29
0010293 30 32 0032421 1 28 0068069 9 12
0010310 37 12 0032421 11T 35 0068076 9 21
0010310 39 20 0032719 14 8 0068077 9 26
0010529 38 11-3 0032784 44 16 0068078 10 30
0010529 40 11-3 0068079 9 24
0010564 29 39 0033024 28 10 0068079 10 29
0010564 31 11 0033935 30 38 0068079 11 5
0010565 29 37 ‘ 0033935 32 18 0068080 9 27
0010565 31 10 0033836 30 37 0068080 10 32
0010721 37 15 0033936 32 17 0068082 10 33
0010721 39 23 0033937 30 36 0068083 10 17
0010869 29 33 0033937 32 16 0068084 10 20
0010869 30 29 0033938 30 34 0068085 10 23
0010885 38 11-1 0033938 32 14 0068086 10 21
0070885 40 11-1 0068087 10 24
0010912 38 11-2 0034406 5 25 0068088 10 19
0010912 40 11-2 0068090 10 16
0037912 41 9 0068091 10 3
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0068262 3 45 0068347 21 15 0068443 12 41
0068265 2 34 0068347 22 15 0068443 48 1
0068267 3 b4 0068347 23 15 0068444 12 42
0068269 3 48 0068347 24 15 0068444 48 2
0068270 3 49 0068347 25 15 0068444 52 33
0068273 3 18 0068347 48 19 0068448 12 39
0068276 5 14 0068347 49 15 0068448 12 44
0068277 11 15 0068347 5H1 23 0068448 48 35
0068280 11 13 0068347 52 15 0068449 34 19
0068281 11 12 0068348 7 33 0068449 40 31
0068282 11 21 0068348 26 2 0068451 34 10
0068287 11 27 0068349 3 33 0068451 40 29
0068290 11 7 0068350 3 28 0068452 34 8
0068294 11 9 0068351 3 34 0068452 40 27
0068298 11 23 0068353 3 30 0068453 34 3
0068303 11 1 0068355 3 27 0068453 40 22
0068304 11 2 0068356 3 1 0068456 34 2
0068307 1 33 0068357 3 9 0068456 40 21
0068308 1 50 0068358 3 4 0068463 16 22
0068323 1 41 0068359 3 3 0068463 18 54
0068324 3 51 0068360 56 16 0068463 19 39
0068342 1T 31 0068361 56 4 0068463 20 42
0068343 11 30 0068362 56 5 0068463 21 50
0068344 11 29 0068363 56 8 0068463 22 50
0068345 9 25 0068364 56 11 0068463 23 50
0068346 6 2 0068365 b5 1 0068463 24 41
0068346 12 14 0068366 b6 2 0068463 25 52
0068346 13 20 0068367 56 3 0068463 47 7
0068346 15 4 0068368 56 12 0068463 50 22
0068346 17 14 0068369 56 13 0068464 20 24
0068346 18 24 0068370 56 15 0068465 20 25
0068346 19 14 0068371 56 14 0068470 18 49
0068346 20 14 0068375 56 18 0068470 19 34
. 0068346 21 14 0068403 3 31 0068470 20 37
0068346 22 14 0068411 3 24 0068470 21 45
0068346 23 14 0068412 3 26 0068470 22 45
0068346 24 14 0068413 3 22 0068470 23 45
0068346 25 14 0068423 15 13 0068470 24 36
0068346 48 18 0068423 15 34 0068470 = 25 47
0068346 49 14 0068424 15 14 0068471 16 18
0068346 51 22 0068424 15 35 0068471 18 50
0068346 52 14 0068425 15 17 0068471 19 35
0068347 6 28 0068426 14 12 0068471 20 38
0068347 12 37 0068428 14 4 0068471 21 46
0068347 13 21 0068431 14 13 0068471 22 46
0068347 15 5 0068432 14 7 0068471 23 46
0068347 17 15 0068441 12 43 0068471 24 37
0068347 12 15 0068441 48 4 0068471 25 48
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0068471 50 18 0068522 37 18 0068560 13 4-1
0068472 16 21 0068522 39 26 0068560 15 23
0068472 18 51 0068523 37 14 0068560 18 42-1
0068472 19 36 0068523 39 22 0068560 21 34
0068472 20 39 0068524 37 10 0068560 22 34
0068472 21 47 0068524 39 18 0068560 23 34
0068472 22 47 0068549 20 46 0068560 25 36
0068472 23 47 0068549 53 10 0068560 27 22
0068472 24 38 0068550 20 47 0068560 51 43
0068472 25 49 0068550 53 11 0068561 13 28
0068472 47 4 0068551 13 38 0068561 13 47
0068472 50 21 0068551 15 27 0068562 13 29
0068473 16 20 0068551 18 7 0068562 13 48
0068473 18 b2 0068551 21 39 0068563 56 17
0068473 19 37 0068551 22 39 0068934 44 2-1
0068473 20 40 0068551 23 39 0068962 41 7
0068473 21 48 0068551 25 41 0068962 43 15
0068473 22 48 0068551 27 16 0068962 45 15
0068473 23 48 0068551 51 4 0068968 7 1
0068473 24 39 0068552 13 39
0068473 25 50 0068552 15 28 0077286 41 26
0068473 47 5 0068552 18 8
0068473 50 20 0068552 21 40 0085964 55 6
0068474 22 22 0068552 22 40
0068474 23 22 0068552 23 40 0090320 5 34
0068474 52 22 0068552 25 42 0020321 5 33
0068478 48 26 0068552 27 17
0068480 11T 11 0068552 51 5 0092232 29 38
0068481 11 14 0068553 13 1 0092232 31 15
0068482 11T 10 0068553 15 20 0092232 38 19
0068483 11 6 0068553 18 1 0092232 40 19
0068485 47 2 0068553 21 31 0092305 36 25
0068486 47 1 0068553 22 31
0068490 5 44 0068553 23 31 0093059 1 34
0068491 b 45-] 0068553 25 33 0093528 3 6
0068491 17 34 0068553 27 19 0093538 3 5
0068493 5 9 0068553 51 7 0093864 1 49
0068500 52 32 0068558 13 18 0093864 37 5
0068504 52 24 0068558 18 22 0093864 39 14
0068505 52 25 0068558 21 12
0068506 52 35 0068558 22 12 0099051 56 4
0068507 52 34 0068558 23 12 0099091 55 3
0068508 49 31 0068558 25 12 0099094 55 2
0068508 52 31 0068558 49 38 0099096 56 19
0068502 49 39 0068558 51 20 0099097 56 21
0068509 52 17 0068559 13 3 0099098 56 22
0068520 37 8 0068559 15 22 0099099 56 23

0068520 39 16 0068559 27 21
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1096002 39 17 1253240 33 23 3020024 6 4
1096029 28 12 3020027 9 36
1096029 35 19 1260000 28 5 3020028 9 2
1096029 36 34 1260036 38 5 3020028 27 5
1096029 37 7 1260036 40 5 3020029 9 4
1096029 39 15 3020032 9 38
1096030 28 22 1298000 30 33 3020033 9 17
1096030 29 4 1298000 32 13 3020034 3 11
1096030 30 46 3020035 3 12
1096030 32 10 2049401 1 21 3020040 8 4
1096030 33 9 3020041 8 7
1096030 35 15 2100265 36 31 3020042 8 b
1096030 36 6 3020043 8 50
1096030 37 23 2129420 2 15 3020045 9 11
1096030 39 29 3020046 9 20
3000010 55 11 3020046 27 10
1097007 28 25 3020047 7 17
1097009 28 15 3001100 36 17-1 3020047 8 22
1097009 29 17 3001101 29 9 3020048 7 16
1097009 31 1 3001101 30 9 3020049 7 23
1097009 32 27 3001101 36 9 3020049 9 19
1097009 33 19 3020049 27 11
1097009 35 5 3020002 7 32 3020050 7 24
3020004 53 2 3020051 8 20
1098015 28 13 3020006 44 2-2 3020052 8 26
1098015 29 2 3020007 4  3-] 3020052 9 9
1098015 30 45 3020008 44  3-2 3020053 8 27
1098015 32 25 3020008 45 30 3020056 9 1
1098015 33 17 3020008 44 4 3020057 9 37
3020009 45 31 3020058 9 16
1200039 29 43 3020013 4 26 3020059 9 39
1200161- 38 2 3020014 4 24 3020059 27 9
1200161 40 2 3020015 13 35 3020060 8 19
1200171 36 19 3020015 15 24 3020061 7 15
1200196 45 27 3020015 18 4 3020062 7 22
1200197 45 26 3020015 21 36 3020063 8 48
1200235 28 27 3020015 22 36 3020064 8 49
1200299 36 27 3020015 23 36 3020065 26 1
3020015 25 38 3020087 5 21
1249065 38 1 3020015 27 13 3020090 11 3
1249087 29 35 3020015 51 1 3020092 12 29
1249087 31 8 3020016 44 2-3 3020092 18 38
1249124 40 1 3020016 45 29 3020092 20 30
3020017 44  3-3 3020092 24 30
1253240 28 19 3020020 6 9 3020092 25 30
1263240 29 18 3020021 6 6 3020093 12 27
1253240 31 5 3020022 6 11 3020093 13 44
1253240 32 31 3020023 6 8 3020093 18 36
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3020093 20 28 3020452 2 37 3021031 29 14-2
3020093 24 28 3020453 2 36 3021033 16 15
3020093 25 28 3020454 11 33 3021033 50 15
3020097 4 22 3020455 1 46 3021034 49 35
3020112 9 18 3020457 1 42 3021036 29 8
3020112 27 8 3020464 1 57 3021036 30 10
3020392 2 1 3020466 14 10 3021036 36 17-2
3020400 4 2 3020467 14 1 3021038 39 8
3020401 4 10 3020468 36 32 3021040 39 1
3020402 4 14 3020471 16 7 3021041 36 23
3020403 4 15 3020471 50 7 3021042 36 24
3020404 4 27 3020472 32 3 3021045 35 10
3020405 4 30 3020472 33 2 3021047 39 10
3020406 4 32 3020473 16 25 3021051 36 17-3
3020407 7 25 3020473 50 25 3021052 36 18
3020409 7 27 3020477 18 56 3021055 41 1
3020410 7 26 3021059 37 6
3020411 4 1 3021000 30 18 3021059 39 12
3020414 7 30 3021000 32 6 3021060 2 30
3020415 7 31 30271000 33 5 3021061 2 31
3020416 4 28 3021005 30 16 3021062 36 20
3020417 4 8 3021007 30 15 3021065 43 9
3020418 4 3] 3021007 32 2 3021065 45 9
3020422 5 39 3021007 33 1 3021068 43 8
3020423 10 12 3021009 41 17 3021068 45 8
3020424 10 14 3021010 41 19 3021069 43 4
3020425 7 9 3021011 41 28 3021069 45 4
3020426 7 12 3021012 41 20 3021071 45 23
3020429 5 47 3021014 41 22 3021072 45 24
3020430 7 13 3021015 29 14-1 3021073 45 10
3020431 5 29 3021015 30 3 3021075 53 12
3020432 5 48 3021016 29 15 3021079 43 1
3020433 5 32 3021016 30 11 3021080 45 1
3020434 1 35 3021021 16 2 3021083 28 1
3020435 4 5 3021021 50 2 3021084 28 2
3020436 7 28 3021022 16 4 3021085 28 3
3020440 2 12 3021022 50 4 3021087 16 14-2
3020441 1T 26 3021023 16 1 3021087 50 14-2
3020442 1 25 3021023 50 1 3021090 18 57
3020443 11 32 3021024 16 12 3021091 18 47
3020444 1 2 3021024 50 12 3021092 18 19
3020445 1 18 3021025 16 11 3021093 18 10
3020446 1 56 3021025 50 11 3021094 18 59
3020447 1 55 3021026 16 8 3021095 13 43
3020448 1 23 3021026 50 8 3021096 12 34
3020449 2 17 3021028 34 12 3021096 13 46
3020450 2 6 3021029 34 15 3021096 18 3
3020451 10 38 3021030 34 17 3021096 20 33
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3021097 18 46 3027082 51 10
3021101 37 1 3027001 49 2 3027084 51 32
3021102 37 2 3027003 49 1 3027085 51 33
30211056 42 1 3027005 49 22 3027087 6 41
3021106 54 22 3027007 49 24 3027087 12 30
3021109 24 17 3027008 49 25 3027087 13 33
3021109 25 17 3027009 17 28 3027087 15 18
3021109 b5 9-2 3027009 49 28 3027087 17 29
3021111 26 9 3027009 51 36 3027087 18 39
3021111 55 10-2 3027010 17 21 3027087 20 31
3021112 26 8 3027010 51 29 3027087 24 20
3021113 26 6 3027010 53 1 3027087 24 31
3021114 26 10 3027013 49 37 3027087 25 20
3021119 24 33 3027015 49 36 3027087 25 31
30271119 25 44 3027016 49 40 3027087 48 31
3021120 16 1-1 3027017 49 41 3027087 49 29
3021120 19 31 3027023 15 32 3027087 51 37
3021120 20 34 3027023 15 36 3027087 52 29
3021120 21 42 3027024 15 33 3027090 6 15
3021120 22 42 3027024 15 37 3027090 12 2
3021120 23 42 3027039 17 24-2 3027092 6 14
3021120 50 14-1 3027040 17 25-2 3027093 13 8
3021180 27 1 3027052 17 1 3027095 13 7
3021181 27 2 3027054 17 2 3027096 12 36
3021182 27 3 3027056 17 35 3027096 48 6
3021183 27 23 3027056 7 24- 3027098 2 35
3021191 44 10 3027057 17 36 3027098 48 33
3021192 44 6 3027057 17 25-1 3027100 15 2
3021193 44 14 3027058 17 22 3027102 15 1
3021194 44 17 3027058 51 30 3027104 15 31
3021201 36 29 3027062 17 18 3027106 15 30
3021202 39 7 3027062 49 18 3027107 18 12
3021203 37 22 3027062 51 26 3027109 18 11
3021203 39 9 3027074 19 43 3027110 19 2
3021204 39 3 3027074 21 52 3027110 20 2
3021209 37 20 3027074 22 52 3027113 21 2
3021523 1 1 3027074 23 52 3027117 b2 2
3021524 1 8 3027074 53 8 3027119 52 1
3021525 1 16 3027075 19 44 3027120 6 34
3021526 1 24 3027075 21 53 3027120 12 21
3021529 2 7 3027075 22 53 3027120 13 27
3021530 1 40 3027075 23 53 3027120 15 11
3021531 2 13 3027075 53 9 3027120 48 25
3021544 41 14 3027079 12 15 3027120 49 21
3021545 41 15 3027079 13 42 3027121 52 21
3021548 41 2 3027079 18 25 3027122 18 31
3021548 43 2 3027072 20 15 3027123 6 31
3021548 45 2 3027080 51 9 3027123 12 18
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3027123
3027123
3027123
3027124
3027124
3027124
3027124
3027124
3027124
3027124
3027124
3027124
3027125
3027127
3027128
3027128
3027129
3027129
3027140
3027143
3027144
3027144
3027144
3027144
3027144
3027144
3027145
3027145
3027145
3027145
3027145
3027145
3027146
3027146
3027146
3027146
3027146
3027147
3027147
3027147
3027166
3027166
3027167
3027167
3027169
3027169
3027175
3027177

13
15
48
18
19
20
21

22
23
24
25
52
48
12
18
18
18
18
19
21

19
21

22
23
24
25
19
21

22
23
24
25
19
20
21

24
25
19
20
21

24
25
24
25
24
25
24
24

24
8
22
28
18
18
18
18
18
18
18
18
5
1
32
63
33
64
1
1
24
24
24
24
45
54
25
25
25
25
46
55
21
21
21
21
21
22
22
22
24
24
25
25
22
22
2
1

3027178
3027180
3027187
3027188
3027230
3027230
3027232
3027233
3027235
3027236

3028000
3028003
3028004
3028004
3028005
3028006
3028012
3028013
3028014
3028015
3028015
3028015
3028016
3028016
3028016
3028016
3028017

3029000
3029001
3029002
3029004
3029008
3029009
3029014

- 3029014

3029015
3029016
3029017
3029018
3029018
3029019
3029019
3029019
3029019
3029019
3029019

25
25
13
20
22
23
22
22
23
23

49

5
13
18
49
49
18
17
51
19
20
24
21
22

NN
£O

25
18

49
49
53
53
53
53
17
51
18
18
18
17
51
19
20
21
22
23
24

2
1
41
1

N

42-2

3029019
3029305
3029310
3029901
3029902
3029903
3029903
3029907
3029908
3029909
3029910
3029919
3029950

3101071

3160038

3500054

5544886

9603012
9603024
9603024
9603025
9603025
9603025
9603026
9603026

9611043
9611043
9611071
9611074
9611077
9611077

9613022
9613107
9613117
9613120
9613121

9620002
9620208
9620208
9620402

25 37
18 60

23
29
29
29
30
34
29
29
29
32
30

36

42
44
45

A
4

45
46
44
45

471
42
42
44
43
44

44
44
45
45
45

55
34
39
55

9
1-
2.
3-
2
1
1-
2
3-
1
1

R Y P — |

N NN

15

31

4

48

2
24
35

o2
L

34

1

22
33

18
5
4

29

10

13
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9620631 54 4
9620634 54 6
9620644 54 15
9620669 54 23
9620673 54 24
9620675 54 27
9620697 54 1
9620700 5H4 5
9620704 54 2
9620705 54 13
9620706 54 10
9620707 54 11
9620708 54 21
9620709 54 14
9620710 54 16
9620711 54 17
9620712 54 18
9710115 55 15
9720247 b5 14-2
9720248 55 14-1
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